Parts Catalog

Onan Model Cummins Model ~

DGBA

DGBB

DGBC

DGCA BT41
DGCB BT42
GENERATOR SET

Printed in U.S.A. 960-0231 (DGBA, DGCA, DGCB Spec B4J) 6-93
(DGBB Spec A, B - DGBC Spec A)

Replaces (Spec B-J} 293
{DGBB Spec A)



Introduction

This catalog appliies to Onan Generator Models DGBA. DGBB.  DGBC. DGCA., DGCB and
Cummins Generator Models BT741 and BT42 as listed in the Generator Set Data Table
Parts are arranged in groups of related items and each illustrated part 1s idantified
by a refersnce number corresponding to the same reference number in the parts list.
Parts 1llustrations are typical. Unless otherwise mentioned in the description or
page heading, parts are interchangeable between models. Throughout this catalog left
and right sides are determined by facing the engine end (front) of the set.

Engine parts that have been modified or added by Onan are identified in this catalog.
All other engine replacement parts must be ordered from the engine manufacturer by
referring to the engine manufacturer's nameplate and supplying all available infor-
mation. Contact your nearest engine parts dealer for assistance in ordering replace-
ment parts.

Replacement Engine

Onan/Cummins Cumsmins Cummine Cummins
Generator Wodel Generator Model Engine Model Engine Spec No.
32DGBA 4B3.9-G SES1168
370GBA 483.9-G SES1168
32D0GBB 483.9-G SES1691
35D0G8B8 483 .9-G SES1691
320G8BC 4B3.9-G SES1691
400GBC 4B3.9-G SES1691
40DGCA : 448741 4873.9-G1 SES1169
SODGCA §0BTA1 4873.9-G1 SES1169
50DGCB 50BT42 4BT3.9-62 SES1170
60DGCB 60BT42 4B73.9-G2 SES1170

Replacement engines cannot be ordered from Onan.
Order from your nearest Cummins distributor.

Gensarator Set Data Table

MODEL AND ECECTRICAL DATA

SPECIFICATION |_ WAYTS | VOLTS [ HERVTZ — PHASE | VOLTAGE
32DGBA/* 32,000 s 50 32 1 or 3 24
370GBA/* 37.000 $ 60 12 1 or 3 24
320688/* 32,000 ¢ 50 12 1 or 3 24
350688/* 35.000 ' 60 12 1or3 24
32068C/* 32,000 ' 50 12 1 or 3 24
400GBC/* 40.000 s 60 12 1 or 3 24
40DGCA/* 40,000 s 50 12 1 or 3 24
408741
50DGCA/* 50,000 ¢ 60 12 1 or 3 24
508741
500GCB/* 50,000 ¢ 50 12 1 or 3 24
508742
600GCB/* 60,000 ¢ 60 12 1 or 3 24
608742

* - The diagonal line (/) in the model and specification number separates
generator set characteristics from the specification number and
letter. The specification number denotes customer requested options
or deviations from a standard model. The specification letter advances
(A to B, B to C, etc.) with major manufacturing changes.

# - Broad range reconnectible.



Index

Actuator, Governor 8.9
Adapter, Generator 35,37.39.43
Adapter, 0il Drain §

Alarm., Fuel - tLow 21,22
Alternator 6

Ammeter, AC 352

Ammeter, DC 53

bars Air Cleaner 11,12,13.14

Bases, lo,.ninal Block 47,49

Basin, Rupture 2§

8ell, Generator End 35.37.29,43
Block, Terminal - Generator 39.43
Block, Terminal - Main Control Box 47.49.561
Board., Voltage Regulator 51

Bocard, PC - Alarm Relay 51,87

Board. PC - Common Alarm @65

Box, Circuit Breaker 64

Box, Control §1

Box, Control - Day Tank 23

Box, Control Mounting 49

Bracket, Air Cleaner 11,12,13.14¢
Bracket, Controller - Governor 8.9
Bracket, Guard - Remote Radiator 18
Bracket, Overspeed Switch 35,37,39,43
Breaker, Circuit - AC 52

Breakar, Circuit 63,64

Cable, Battery §

Cable, Electrical 85

Clamp. Air Cleaner 11,12,13,14
Cleaner. Air 11,12,13,14
Controi, Day Tank 29

Control, Governor 8,9

Cover, Control 23

Cover, Circuit Breaker 63
Cover, €tnd Bell - Generator 35,37.41.,43
Cover, Stator (UC2) 3§

Cover, Stator (UC3) 37

Cover, Stator (UC22) 39

Cover, Stator (UC27) 43

Digsc, Generator Drive (UC2) 3§

Disc, Generator Drive (UC3) 37

Disc. Generator Drive (UC22) 39
Disc., Generator Drive (UC27) 43
Door, Access - Housing 31

Door., Control - AC 852

Door, Control - DC 83

Door., Housing 31

Elbow, Air Inlet - Air Cleaner 11,12,13,14
Element, Air Cleaner 11,12,13,14

Endcap, Tank - Fuel 19,20

Exciter, Magnet - Permanent 44

Fan, Alternator 6

Fan, Radiator 17

Fitting, Safety Filter 11,12,13,14
float Valve Assembly 25

Fuse 33,59

Gauge, Liquid Level 19,20,29
Gaugs, 0il Pressure 53
Gauge, 0il Temperature 53
Gauge, Water Temperature 53
Generator, UC2 35

Generator, UC3 37

Generator, UC22 39,41

Gener ator, UC27 43

Governor, Electrconic 8,9
Grille, Housing 231

Grillte, Radiator 17

Guard, Belt 17

Guard., Belt - Remote Radiator 18

Guard,
Guard.

Harness,
Harness,
Harness,
Harness,
Harness,
Harness,
Harness.
Harness,
Harness,
Harness,
Harness,

Ercite
Heater,
Heater,
Heater,
Heater,

Holddown,

Fan - Generator

Radiator

Wiring
Wiring
wWiring
Wiring
Wiring
Wiring
Wiring
Wiring
Wiring
Wiring
Wiring
r 44

Coolant

117

AC Control §
Alarm Relay

- Control Housi

Coolant Level

Day Tank 27,29

1

35.37.39.43

51,587

ng

17

Day Tank Contro!

DC Control! §
Engine §1

- Overspeed 56

1

47.49

23

Over/Under Voltage
Permanent Magnet

Engine 156

Electrical §§

r‘.e..‘.-. P N
VUNIIUT Gy

Space - C
Battery

Hose, Oil Drain

Hose, R
Housing
Housing
Housing

Indicat
Isolato

Lever.,
Light,
Light.
Line, F
Line, F
Link, T
tug., So

Meter,
Meter,
Module,
Module,
Monitor
Mount,
Muffler

Paint
Panel,
Panel,
Panel,
Plate,
Plate,
Post, H
Potenti
Pump, D

Rectifi
Relay,
Relay,
Relay,
Radiato
Ring., A
Rod, Go
Rotor,
Rotor,
Rotor,
Rotor,
Rotor,
Rotor,
Rotor,
Rotor,
Rotor,

Saddle,
Sender,
Sender,

adiator

. Control
, Control
. Set 31

or, Air Cleaner

r, Vibration - Control B

Governor Actuator 8

Indicator
Indicator

uel 19,20

- AC 82
- DC 53

uel - Day Tank 25,27,29

erminal
lderless

47,49

33

Frequency 52
Time Totalizing 53
Overspeed 56

RFI 60
., Engine
Vibration
. Exhaust

617

51
- Generator 3
10

Control Box 47
Mounting Box - Control
Top - Housing 31

Overspeed

Module 56

Voltage Regulator 51

ousing 31
ometer 52
29

ay Tank

er, Exciter 35,37,39.43
Over/Under Voltage §9

Run S8

Time Delay

r 17
dapter -
vernor 8

Generator

59

Exciter (UC2) 35
Exciter (UC3) 37
Exciter (UC22) 239
Exciter (UC27) 43

Generator
Generator
Generator
Generator
Permanent

(ucz) 35
{uc3) 37
(ucz22) 239
{uc27) 43
Magnet Exciter

Control Mounting 47
0il Pressure §
0il Temperature §

oXx

3

49

11,12,13,14

44

51

35,37,39,43

59



Sender
Sender.
Sensor .
Shield.

Skid 33

Spring,
Starter
Stator,
Stator,
Stator,
Stator,
Stator,
Stator,
Stator,
Stator,
Stator,
Support,
Switch,
Switch,
Switch,
Switch,
Switch,
Switch,

Water Temperature S
Level - Coolarr 17
Governor 8

Heat 15

Governor 8
h

Exciter
Exciter

(ucz2) 35

{ucs) 37

Exciter (UC22) 239

Exciter (UC27) 43

Generator (UC2) 3§

Generator (UC3) 37

Generator (UC22) 239

Generator (UC27) 43
Permanent Magnet Exciter &4
Engine 33

Basin 20,285

Basin - Low Fuel Alarm

Fioat 29

High Engine Temperature §
Low Engine Temperature §

Low Oil Pressure Shut-Down §

21,22

Switch, Pushbutton - Emergency Stop 53
Switch, Overspeed 35.37,41,43

Switch, Rocker 23

Switch, Rotary - AC Control 52

Switch, Start/Run/Stop 53

Tachometer 54

Tank, Day 25,27.29

Tank, Fuel 19,20

Terminal Assembly (T726) §

Thermostat, Heater - Space 41
Thermostat, Heater - Engine Ccolant 15
Transformer, Current 61

Transformer Day Tank Control Box 23
Tube., Air Inlet 11,12,13.14

Tube, Exhaust 10

0il Drain &
AC 52
DC 53

Valve,
Voltmeter,
Voltmeter,

Tank 19
Shroud - fan 17

Wrapper,
Wrapper.



External Engine Parts




REF  PART
NC. NO.

332-2921
416-0921-01

h b

860-2009
800-2085

o

332-2139

809-0036

870-0196
332-2738
11 856-0013
12 416-0893
13 800-2110

5
6
7 508-0015
9

14 870-0221
18 850-2012
16 800-2111

17 150-2546
18 518-0350
19 193-0375

20 S526-0008
21 850-0030
22 870-0131
23 102-1147
24 102-1237
25 504-0011
26 505-0185
27 503-0187
27A 503-1195

QTY

Lol a® ]

b d st

[ pt et L2 W~ BN et 1O b pred b

AN NN

PART
DESCRIPTION
Clamp, "J"
Cable, Battery (24%) To
Starter
Nut, Hex - Bras
Screw, Cap - Hex
(M10x1.5 x 20mm)
Terminal Assembly (Includes
Parts Marked *) (726)
*Screw, Sheet Metal - Round
Head (#8 x 7/8%)
*Washer, fiber
*Nut, Insulation
*8racket, Terminal
Washer, Lock - EIT (1/2")
Cable, Battery - Ground (10")
Screw, Cap -~ Hex Head
(M12 x 20mm)
Nut, Hax W/ET (#8-32)
Washer, Lock - Spring (M12)
Screw, Cap - Hex Head
(M12x1.75 x 20mm)
Spring, Throttle Expansion
Clamp, Insulated
Sender, Temperature - Water
(E2)
washer, Flat (#10)
Washer, Lock - Spring (#10)
Nut, Hex W/ET (#10-32)
Gasket, Drain - 0il
Adapter, Drain - 0Oil
valve, Drain - 0il
Nipple, Pipe
Clamp, Hose
Hose, Drain - 0il

uMinl
iv)

ead

o

&L ~~
3

External E

REF
NO.

278
28

39
40
41
42
43
45
46
41

48
50

gine Parts

PARY
NO.

505-0050

309-02712

505-0026

309-0561
526-2140
309-0554

860-2006
850-2010
309-0553

309-0269
800-2058
850-2008
193-0388
505-1373
300-2167
821-0010
856-0006

862-0013
332-3196

QrY
USED

-t s

e s s N N

pb — pod ek b - - [l

—

PART
DESCRIPTION

Elbow, Pipe

Switch, Pressure - 0il (S5 -
Pre-Alarm) {Closes at 20 1lbs.
Descending)

Coupling, Pipe (1/8")

Nipple, Pipe (1/8" x 3/4")

Sender, Pressure - Cil {E1)

Switch, Pressure - 0il {Sl1)

Washer, Flat (M12)

Switch., Thermostat - High
Engine Coolant Temperature
(Opens at 205°F - Closes at
230°F) (S2)

Nut., HMS (M5 x.8)

Washer, Lock (M10)

Switch, Thermostat - High
Engine Coolant Temperature
(Opens at 195°F - Closes at
220°F) (S6 - Pre-Alarm)

Switch, Temperature - Low
Engine Conlant (S4)

Screw, Cap - Hex Head (M8 x
35mm)

Washer, Lock - Spring (M8)

Sender, Temperature - 0il

Bushing, Reducer (M22 x 1/8)
(Includes Sealing Washer)

Relay, Solenoid -~ Start
(Not Shown)

Screw, Locking - Hex Washer
Head (1/4-20 x 1/2%)

Washer, Lock - EIT (1/4")

Nut, Hex {1/4-20)

Clamp, "J*

* — parts Included in 332-2739 Terminal Assembly.



Alternator
DGBA

—
—~——~
v

REF  PARTY oty PART REF  PART orY
NO. NO. USED DESCRIPTION NO. NO. USED
1 191-1983-02 1 Alternator - 24 Volt 4 860-2008 1
2 191-1981 1 Fan., Aliternator S 850-2005 2
3 850-2008 1 washer. Lock (M8) 6 860-2006 2

PART
DESCRIPTION

Nut . tiex {MB)
Washer. lLock (MS)
Nut. Lock (MS)



a

:

T

8
8

-

i 800-2088

2 850-2010

P

oty
USED

3

PART
DESCRIPTION

Screw, Cap - Hex Head
{M10 x 1.5 x 35}
Wasner. Lock - Sprinc (Mi0)

Starter
DGBA DGCA

REF  PART
NC. NO.

3
191-1962 -02
i91-1963-02
191-2103

oty
USED

[y

-~ e o o s

UEILRLIFITIUN

Starter - 24 Voit
Negative Ground {Specc B-r!
Isoiated Ground {Spec B F}
Negat ive Ground (Spec G!



NO.
800-2111

150-2201
526-0219
821-0005

150-2232
151-0611
800-2110

850-2012
Thi-duut

815-0172

526-0179
870-0131
526-0008
526-0196

BN

W ron

Electronic Governor

PART
DESCRIPTION

Screw, Cap - Hex Head
{M12 x 25mm)
Sensor, Speed - Magnetic
Washer, Flat (1/2")
Screw, Whizlock
(#10-32 x 3/4")
Spring, Governor {2" Long)
Control, Governor (24 Voit DC)
Screw, Cap ~ Hex Head
{(M12 x 20mm)
Washer, Lock - Spring (M12)
Bracket. Controller
Screw, Machine - Hex Head
(#10-32 x 1%}
Washer, Flat - Special
Nut, Hex - With ET (#10-32)
Washer, Flat {(#10)}
Washer, Flat - Aluminum
(1/32")

REF

PART
NO.

870-0053
150-2218-01
150-2251
150-2203
800-0013

526-0018
870-0212
151-0632
800-2060

850-2008
526-0115
150-2187
150-2231
526-2140

QrY
USED

W= dh BN

N L0 W

PART
DESCRIPTION

Nut, Hex (#10-32)
Rod, Governor
End. Rod

Lever, Actuator

.Screw, Cap - Hex Head

(1/4-20 x 2-1/2")
wWasher, Flat (1/4")
Nut, Self-Locking (1/4-20)
Actuator (24 Volt DC) (A1)
Screw, Cap - Hex Head

(M8 x 35mm)
Washer, Lock - Spring (M8)
Washer, Flat (5/18")
Bracket, Governor
Spring, Governor (5/8" iong)

Washer, Flat '



REF
NO.

N o WA -

PART
NO.

150-2331
151-0715-02
149-2309
800-2110

850-2012

QrY
USED

N N s b b

Electronic Governor

PART REF PART
DESCRIPTION NO. NO.
Actuator, 24 Volt 6 526-2140
Control, Governor - 24 Volt T 150-2578

Bracket., Controller

Screw, Cap - Hex Head .
(M12 x 1.75 x 20mm) 8 821-0005

Washer, Lock (M12)

QrY
USED

2

PART
ODESCRIPTION

Washer, Flat (M12)

Package, Mounting - Governor
(Includes Bracket, Clevis
Spring and Lever)

Screw, Cap - Hex Head
(#10-32 x .375")



REF

10
11
12

PART
NO.

155-2062-01
155-2080
154-2581
156-2178
155-2256
155-2253
154-2706
154-2708

800-2086

850-2010
186-2257
155-26817

Qry

USED

[

Exhaust

PART
DESCRIPTION

Cap. Rain
Clamp, Muffler (2.5")
Tube, Exhaust
Clamp, Exhaust - DGCA, DGCB
Muffler, Exhaust - DGCA, DGCB
(Spec B-G)
Adapter, Exhaust - DGCA, DGCB
{Spec B-G)
Adapter, Exhaust ~ DGBA
{Spec B-G)
Gasket, Exhaust - DGBA
{Spec B-G)
Screw, Cap - Hex Head
(M10 x 1.5 x 25) - 0OGBA

(Spec B-G)

Washer, Lock (M10) - DGBA
(Spec B-G)

Muffler, Exhaust - DGBA
(Spec B-G)

Silencer DGBA,DGCA,DGCB
{Spec H)

10

9
10
3
REF  PART
NO.  NO.

13 155-2660
14 155-2661
15 155-2701
16 128-0154-01

17 870-0257
18 821-0016

19 526-0115
20 800-2086

21 128-0154-02
22 155-2659

QrY

USED

P -8 & ®

L

PART
DESCRIPTION

Bracket, Front DGBA,LDGCA,LDGCB
(Spec H)

Bracket, Rear DGBA,DGCA,DGCB
{Spec H)

Pipe, Exhaust DGBA,LDGCA,DGCB
{Spec H)

Insulation, Foam
DGBA,DGCA,DGCB {Spec H)

Nut. Hex - Lock (5/16-18)

Screw, Locking Hex Head
(5/16-18 x .15")

washer, Flat (5/16")

Screw, Cap - Hux Head
(M10x25mm)

Insulation, Foam
DGBA,DGCA,DGCB (Spec H)

Tubing, Flexible DGCA,LDGCB
(Spec H)



REF
NO.

& W N

DL

10

12
13
14

PART
NO.

503-0868
503-0998
503-1543

140-2008
140-1548
140-1260

140-21717
140-2166

503-0999
503-0999

140-1864
140-1542
140-2157
503-1520

140-2158
140-2159

140-2179
140-2163

QrY
USED

Pt b e ek ek b g ) b ek b e pea ) -

[y

PART
DESCRIPTION

Clamp, Hose - T-Bolt (3-1/2%)

Clamp, Hose
Hose, Reducer (3"ID to

2-3/4"1D) - DGCA, DGCB
Indicator

DGBA

DGCA, DGCB
Fitting, Service Indicator
Tube, Air Inlet

0GBA

DGCA, DGCB
Clamp, Hose

DGBA

DGCA, DGCB
Elbow, Air Inlet

DGBA

DGCA. DGCB (Reducing)
Cap, Air Cleaner
Elbow, Reducing - 90° (3"ID

to 2-1/4"17) - DGBA
Cleaner, Air {Incl Element)
Element, Air Cleaner
Bracket, Air Cleaner

DGBA

DGCA, DGCB

11

REF
WO .

15

16

17
18

19

20

22

PART
NO.

821-0016
821-0016

870-0257
870-0257
140-2227

800-2085
800-2110
800-2110

850-2010
850-2012
850-2012

526~2120
526-~2140
526-2140

140-2178
140-2164

Qry
USED

(S

Ll (AN YN W N [ARR ) N

PART
DESCRIPTION

Screw, Hex Washer Head -
Locking (5/16-18 x 3/4")
DGBA
DGCA, DGCB
Nut, Lock - Hex Washer Head
(6/16-18)
DGBA
DGCA, DGCB
Band, Air Cleaner Mounting
Screw, Cap - Hex Head
DGBA {MIO x 1.5 x 20)
DC2A (M12 x 20mm)
DGCA, DGCB (M12 x 20mm)
Washer, Lock - Spring
DGBA (M10)
DGBA (M12)
OGCA, DGCB (M12)
Washer, Flat
DGBA (M10)
DGBA (M12)
DGCA, DGCB (M12)
Bracket, Air Cleaner
DGBA
DGCA, DGCB



REF
NO.

DA oW

[y
(= X 7]

11
12

13
14

PART
NO.

503~-0868
503~-1460
140-1548
140-1260
140-2168
140-1467

140-1435
815-0115

863-0002
140-2160

140-2148
140-2150

QrY
USED

b b gt b g )

it N LS e

e

?;r CIQBnar
eav ut
Spocyl-e y)

PART
DESCRIPTION

Clamp, Hose

Hose, Radiator

Indicator, Service

Adapter, Filter - Indicator
Tube, Inlet - Air

tlbow, Reducing - Molded
Rubber

Hood, Inlet - Air

Screw, Machine -~ Fillister
Head (1/4-20 x 1")

Nut. Square (1/4-20)

Cieaner, Air {includes
£lement)

Element, Cleaner - Air
{Primary)

Element, Cleaner - Air
(Secondary)

12

REF
NO.

15
16

17
18

19
22

23

24
25

PART
NO.

821-0016
870-0257

140-0317
800-2110

850-2012
140-2164

140-2163

503-1813-07
526-2140

QY

USED

- w N "

A s

PART
DESCRIPTION

Screw, Self-Locking Washer
Head (5/8-18 x .175)

Nut, Self-Locking - Hex
(5/8-18)

Band, Mount ing

Screw, Cap - Hex Head
{M12 x 1.75 x 20mm)

Washsr, Lock (M12)

Bracket. Mounting - Air
Cleaner

Bracket, Mounting - Air
Cleaner

Clamp, T-Bolt

Washer, Flat (M12)



REF
NO.

(- N RS

PART
NO.

503-1543
$03-0868
140-2166
140-1260
140~-1548
821-0016

870-0257
140-2227
1402763

140-2158
140-2157

QTY
USED

N OV O s et b et

Juelt Pt i

Air Cleaner
DGBA Spec J

— _n

PART
DESCRIPTION

Hose. Reducer
Clamp T-Bolt {3-1/2")
Tube, Inlet - Air
Fitting, Safety Filter
Indicator, Service
Screw, Locking - Hex Head
{5/16-18 x 3/4")
Nut, Locking ~ Hex Head
(5/16-18)
Band, Air Cleansr Mount ing
Cleaner, Air {Includes
€Element)
Heavy Duty
Normai Duty
Cap, Air Cleaner

13

REF

PARY

NO. NO.

1

12
13

14
15
16
17
18
19

20

§03-1542

140-2164
800-2110

850-2012
140~2163
503-0999
$26-2140
503-0998

140-2697
140-2159
140-2762

Qry
USED

P Y Y X RSN

PART
DESCRIPTION

Elbow, Reducing (2-3/4" to
2-1/4")

8racket

Screw, Cap - Hex Head
(M12x1.75 x 20um)

Masher, Lock (M12)

Bracket

Clamp, T-Bolt (2.75")

Washer, Flat (M12)

Clamp, T-Bolt (3-1/4%)

Element, Cleaner - Air
Normal Duty
Heavy Duty {(Primary)

Element, Air Cleaner - Heavy
Duty {Secondary)



REF
‘m.

[-X. N BTN S w [ SR

PARY
MO

»03~-0B68
140-:683

$00-208%

850~20i0
526-2120
140-2177
140-200¢
140-1280
140-21517
503-0993
140-1864

140~2742
160-2693

QrY
USED

it L) pmb bt et s NI N L5 Pt ot

Ll oo d

Air Cleaner
DGCB - Spec
B - Spec A

nacsés

PARY
DESCRIPTION

Clamp. T-Bolt {3-1/2")
€£lbow, Reducing - 74"

{3*I10 to 2-1/4"1D)
Screw, Cap - Hix Head

{M10x1.5 x 20mm)
wWasher, Lock (M10)
washer, Flat (M10)
Tebe, Inlet - Air
.ndicator, Service
Fitting, Safety - Filter
Cap, Cleaner - Air
Clamp, T-Bolt (2-3/4%)
Elbow, 90" (2-1/4")
Lieaner. Air

He sy gm,,gy

Y- g

Normal Duty

14

REF
NO.

13

14
15
16
17

1€
14
20
2.
2

23

PARY
WO .

821-0016

870-0257
140-2684
140-2682
800-2110

850-2012
526-2140
140-2227
140~ 2097
140-2159
140-2762

qry
uSed

=t gh e E

A et s M) SR zus

PARY
DESCRIPTION

Screw, Locking - Hex Head
{5/16-18 x 3/4")
Nut, Locking - Hex

Bracket

Bracket

Screw, Cap - Hex Head
(™12 x 20ewm)

wWashor, Lock (M12)
Washer  Flat (M12)
Band, Cleaner ~ Air

£ lement - Noramal Duty
Element, Primary (HD)
Element, Secondary (HD)

{8/16-18)



-

333-0505~01
332-0505-02

QY
USED

1
1

PART
DESCRIPTION

Heater, Coolant - Engine
{1000 watt)
120 volt AC
240 Volt AC

]
4
o
—t
@
S
(ad
<
0
o
(ol
o
q

13

REF  PARY
NO. NO.

3 333-0478
4 154-2903
5 503-0189

17}
Qty PART
USED DESCRIPTION
Thermostat
1 Shield, Heat
1 Clamp



Radiator

?/,MI N

T A%
e\

U\
\¥
N\

N

N o
-



Radiator

REF  PARY QrYy PART REF  PART QrY PART
NO. NO. USED DESCRIPTION MO NO. USED DESCRIPTION
1 821-0018 18 Screw, Locking - Hex Washer 26 Screw, Locking - Hex Washer
Head (1/4-20 x 5/8") Head (3/8-16 x 3/4")

2 130-3086 1 Guard, Belt {(LH) 821-0029 6 OGBA (in Fan Guards)

3 130-3085 1 Guard, Belt (RH) 821-0029 12 DGCA, DGCB (in Radiator

4 130-3069-01 1 Guard, Fan (RH) Guards)

S 130-3069-02 1 Guard, Fan (LH) 29 130-3087-01 1 Guard, Radiator (RH)

6 B00-2068 4 Screw, Cap - Hex Head 30 130-3087-02 1 Guard, Radiator (LH)

(M8 x 75mm) 31 502-0153 1 Plug, Pipe - Hex (1/4 NPT)

7 850-2008 4 wWasher, Lock - Spring (M8) 32 504-0028 1 valve, Drain (3/8 NPT)

8 fan, Radiator 33 Harness, Wiring - Coolant
130-3166 1 DGBA Level Sender - Standard
130-3161 1 DGCA, DGCB 338-2877 1 DGBA - Spec B-G,

9 130-3082 1 Spacer, Fan DGBB - Spec A,

10 503-0465 4 Clamp, Hose DGCA - Spec B-G.
11 503-1379-01 2 Hose, Radiator - Lower DGCB - Spec B-G
14 130-3084 1 Tube, Outlet - Radiator 338-2871 1 DGBA - Begin Spec J
15 503-036S 4 Clamp, Hose DGBB - Begin Spec B
16 503-139i-01 2 Hose, Radiator - Upper DGBC - Begin Spec A
17 130-3083 1 Tube, Outlet - Radiator DGCA - Begin Spec J
18 870-0281 18 Nut, Self-Locking - Hex DGCB - Begin Spec J
(3/8-16) 338-3035-01 Canadian Standard Association
19 1303088 1 Grille, Radiator 34 193-0322 1 Sender, Level - Coolant (S2/S6)
20 821-0010 8 Screw, Locking Hex Washer 35 130-3064 1 Radiator (Includes Cap)
Head (1/4-20 x 1/2%) 36 130-1788 1 Cap. Radiator (14 PSI)
21 130-3090 1 Support, Grille - Lower 37 98-5390 2 Decal, Warning Rotating Fan
22 130-3089 1 Support, Grille - Upper 38 98-1003 2 Decal, Water Drain
23 130-3092 2 Shroud 39 98-0961 2 Decal, Water Level
24 821-0002 12 Screw, Locking - Hex Washer 40 322-0431-07 1 Lens, Replacement - Low
Head (3/8-16 x 1/2") Coolant Level
25 Wrapper, Shroud - Fan
130-3167 1 DGBA
130-3091 1 DGCA, DGCB

17



REF
NO.

NG WA

PART QTY
NO. USED

130-3168
130-3169
130-3170
130--3171-01
130-3171-02
130-3172
821-0018

e et b2 g s e i

N

Remote Radiator

PART
DESCRIPTION

Cover. Guard - Belt

Guard. Belt

Guard. Beit

Bracket. Guard - Belt (LH}

Bracket. Guara - Belt (RH}

Bracket. Guard - Beit

Screw. Washer - Lock
(1/4"-20 x .62)

REF  PART
NO. NO.

g8 800-2110

9 130-3582
10 718-18.2

QryY
USED

o -

PART
DESCRIPTION

Screw., Cap - Hex
{M12 x 1.75 x 20}

Piate. Clamping

Screw. Cap — Hex
(M8 x 1.25 x 25)



REF
NO.

HOWW®-TIDU & WN -

[argrary

PART
NO.

169-1180
415-0565-03
505-0748
159-1208
415-0566-01

501-0480-01
503-0685
800-0156
862~-0008
505-0151

QTY

USED

d P Dn e e b DD P b et

PART
DESCRIPTION

Tank, Fuel (100 Gal)
Gauge, Liquid Level
Nipple, Pipe (2 x 9")

Cap, Fuel

Pipe, Fuel Tank Suction
Line, Flex Fuel

Line, Flex Fuel

Clamp, Hose

Screw, HHC (3/4-10 x 1/4")
Nut, Hex (3/4-10")
Bushing, Reducer (.12 x .50)

19

REF
NO.

12
13
14
18
19
20
21

22
23
24

PART
NO.

505-0018

526-0238
850-0079
870-0257
821-0014

159-1307-01
159-1307-02
159-1308

QTY
USED

1
1
1
4
4
2
14
1
1
1

PART
DESCRIPTION

Bushing, Reducer (.25 x .50)
Plug, Pipe (2" NPT)

Plug, Pipe (1-1/4" NPT)

Washer, Flat (3/4)

Washer, Lock (3/4)

Nut, Self-Locking (5/16-18)
Screw, Locking - Hex Washer
Head (5/16-18 x .50)

Wrapper - Fuel Tank (RH)

Wrapper - Fuel Tank (LH)
End Cap - Tank



REF
NO.

1

ORI H W

PART
NO.

159-1359
159-1360

415-0565-11
415-0565-02
415-0043
501-0441
501-0502
503-0685
505-0401
505-0027
505-0007

800-0156

526-0238
850-0079
862-0008
505-0110
505-0359

QTY
USED

[aryen

Pt D peb b ek b b b

N P e &

PART
DESCRIPTION

Tank, Fuel
60 Gallon (12 Hour)
120 Gallon (24 Hour)
>auge, Level - Liquid
60 Gallon Tank
120 Gallon Tank
Cap
Line, Fuel - Flex (Fuel In)
Line, Fuel - Flex {(Fuel Out)
Clamp. Hose
Nipple, Pipe (2'NPT x 6")
Coupling, Pipe (1/4"NPT)
Bushing, Reducer {1/4"NPT x
3/8"NPT)
Screw, Cap - Hex Head
(3/4-10 x 2.25")
Washer, Flat (3/4")
Washer, Lock (3/4")
Nut, Hex (3/4")
Plug. Pipe (3/8"NPT)
Plug, Pipe (1-1/4"NPT)

20

REF
NO.

16
17

18
19
20

21

22
24

25

ienk
nd 24 Hour)

PART
NO.

505-0172

169-1371-03
159-1371-05
505-0203
159-1378
821-0014

159-1365
159-1366

308-0916-01
505-0026

505-1458-04
506~1458-03
505-1050

QrY
USED

D= NN

[ grery

s

PART
DESCRIPTION

Nipple, Close (2"NPT) used
on 60 gallon fuel tank
Cap, Vent
60 Gallon Fuel Tank
120 Gallon Fuel Tank
Coupling, Pipe (2"NPT)
Shim, Tank - Fuel
Screw, Hex Head - Locking
(5/16-18 x .50")(Included
with Fuel Tank)
End-Cap, Tank - Fuel
120 Galion Tank (Included
with 159-1360 Fuel Tank)
60 Gallon Tank (Included
with 159-1359 Fuel Tank)
Switch, Basin
Coupling (1/8")
Nipple, Pipe (1/8")
Used on 60 Gallon Tank
Used on 120 Gallon Tank
Plug. Pipe - Square Head



REF  PART
NO. NO.
505-1458-01

QTY
USED

i

Low Fuel Alars

4

PART
DESCRIPTION

Pipe. Nippie [1/8)
Useu on 159-1180 Fuei Tank
{100 Galions)

REF  PARY
NO. NO.

2 308-0963-0)
3 505-0026
4 505-1050

i

2
—~—
—\~~.
\
<% i
f"é;;;i ~
e 3
'Jﬂﬂﬁ%fi-éah -J*dy,
',E --l“v‘ j j-
-
L
€7
Sy,
- \-..\\'
% N
4 .
d I
2 ol
3 .ﬁgxt
. g gJJ?J
\\\\‘nggﬁfw
QTY PART
USED DESCRIPTION
1 Switen, Baosan
i Couptng

?ug. Pipe-Square sueaa



) !i
.

Low Fuel Alars
(Sub Base Fuel Tank - Double Wall - 12 and 24 Hour)

./

1
\
3
4
PARY qQry PARY REF PARY QryY PART
ND. USED DESCRIPTION N0. NO. used DESCRIPTION
Pipe, Nipple (i/8) 2 308-08983-01 1 Switch, Basin
505-0768 1 Used on 80 gal Fuel Tank 3 505-0026 1 Coupl ing (1/8")
505-0890 1 Used on 120 gal Fuel Tank 4 505-1050 1 Plug, Pipe-Square Head

22



83

—

CODTIOONEWN-

PART
NO.

319-0486
319-0485
307-2677-02
322-0403-02
308-0912
308-0852
320-1653
320-1654
300-3464
870-0458

Qry
USED

BB bt bt d b pud Gk Pl pd b

PART
DESCRIPTION

Box, Control

Cover, Control

Relay, 2 PST

Lamp Assembly, 7 Lite
Switch, Rocker

Switch, Rocker

Breaker, Circuit - 1 Pole
Breaker, Circuit - 2 Pole
Circuit Board Assembly
Spacer, PCB

2

REF
NO.

11
12

PART
NO.

338-2382
815-0350

812-0075
815-0385
315-0687
98-5953
98-5961
98-5955

QY
USED

et A FRON) (=

PART
DESCRIPTION

Harness, Control

Screw, Head - Slotted Hex
(10-32 x 3/8)

Screw, RHM (8-32 x 1/4)

Screw, RHM (6-32 x 1/4)

Transformer

Label, Front Panel

Label, PNL (Rear front)

Label, BOT Panel






h
]
weul]

415-0647
159-1208
870-0212
501-053%

.4
W N ‘Sr_"n

501-0502-01

$503~0685
505-0172
821-0018
159-1206
415-0566-04
505-0049

oW~ (44

L andl oud

REF  PART
NO. NO.

1 319-0480
2 319-0489
3 821-0010

QrY
USED

Day Tank

=

PART
DESCRIPTION

Day Tank (7.5 Gal)

Cap, Fuel

Nut, LKH (1/4-20)

Line, Fuel - Flex
(Tank tc Eng)

tine, Fuel - Flex
(Fuel to Tank)

Clamp, Hose

Nipple, Close (2 x 2)

Screw - LKH {1/4-20 x .625)

Bracket, Tank

Pipe, Fuel Tank

Elbow 1/8 NPT

)
e - ) P e g§|

REF
NO.

12
i3

PART
NO.

505-0018

a2ae

505-005¢
415-0752-01

Float Switch

PART
DESCRIPTION

1 Bracket, Switch

1 Cover, Switch

1 Screw, Whizlock
(1/4-20 x 1/2")

25

REF
NO.

PART
NO.

4 870-0212
5 526-0029

6

308-0916-01

and Rupture Basin

Qry
USED

1
1
1
8
8
8
1
1
4
3
1
1

Qvy
USED

1
1
1

PART
DESCRIPTIOW

Bushing, Reducer {1/4 x .50)
Gasket

Float Valve Assembly
Washer-Flat

Washer - ET LK

Nut, Hex

Elbow - Street (1/8)
Basin - Rupture

Nut, Whizlock (1/4-20)
Hanger - Rupture Basin
Plug - Pipe (1/4)

Pipe, Fuel Tank - Suction

PARY
DESCRIPTION

Nut, Self-Locking (1/4-20 FLG)
Washer, Flat (3/8)
Switch, Basin



- Day Tank With Control

26



REF

PARY

NO. NO.

-

o w ® ~S U W

415-0574
415-0565-04
159-1208
821-0010
870-0212
308-0913
501-0539

501-0502-01

503-0685
505-0172

QY

USED
1
1
1
4
2
1
1
1
1
1

Day Tank Mith Control

PARY
DESCRIPTION

Tank, Day (8.0 Gal)
tsuina Fusal

Cap. Fuel

Screw, LKH (1/4 - 20 x .50")
Nut, LKH {1/4-20)
Switch, Float

Line, Fuel - Flex
{Tank to Engine)
Line, Fuel -~ Flex
(Fuel to Tank)
Clamp, Hose

Nipple, Close {2 x 2)

2]

REF PARY

NO.

415-0566-04
S05-0049
505-0018
338-2398
625-2141-01

98-5387
821-0018
505-0266
502-0053
159-1206
415-0752-01

QY
UsSED

il gt put gt fu et [ R R

PART
DESCRIPTION

Pipe, Tank - Fuel

Elbow, 1/8 NPT

Bushing, Reducer (1/4 x .50)
Harness, Wiring

Control {Sees Separate Page
for Components)

Label, Danger

Screw, LKH {1/4-20 x .62S5)
Plug, Pipe (3/8 NPT)
Elbow, Street (1/8 x 90°)
Bracket, Tank

Pipe, Suction - Fuel Tank






REF
) ¥

[
CODM DN EMWN -

12
13

T

PART
N,

4150574
415-0565-04
15¢-1208
399-0117
159-1207
821-0010

870-0212
$03-1660-01
503-0183
308-0913
501-0539

501-050:-01
502-0942

N [ s B s QD B peh oot ek ok gg

Day Tank With Pump And Control

PART
DESCRIPTION

Tank, Day (8.0 Gal)

Gauge, Fuel

Cap, Fuel

Pump

B8racket, Pump

Screw, Head - Lock
{1/4-20 x 1/2%)

Nut, Head - Lock (1/4-20)

Hose, Fusl {Pumn to Tank)

Clamp, Hose

Switch, 5 Float

Line, Fuel - Flex {Tank to
Engine)

Line, Fuel - Flex (Fuel to
Tank)

Elbow 30°

29

REF  PART

14
15
16
18
19
20
21

22
23

25
26
21
28

503-0685
505-0172
415-0566-04
505-0018
338-2397
338-2398
625-2141-01

98-5387
821-0018

502-0053
159-1206
505-0049
415-0752-01

USED
1
1
1
1
1
1
1
1
8
1
1
i
i

PARY
DESCRIPTION

Clamp, Hose
Nipple, Close (2" x 2*)
Pipe, Fuel Tank
Bushing. Reducer (1/4* x 1/2%)
Harness, Wiring
Harness, Wiring
Control (See Separate Page
for Breakdown)
Labe!, Danger
Screw, Head - Lock
(1/4-20 x 5/8%)
Elbow, Street {1/8 x 90°)
Bracket - Tank

4
4 1 §
Fipe, Suction - Fuel Tank






REF
NO.

1
2

3

FART
NO.

406-0639
815-0607

8710235
870-0257
870-0281
40(i~0626

405-4377
405-4126
405-4766
404-3841

405-3835
40%-4874-01
405-3984
405-4870

405-3985
405-4871-01

QrY
USED

-

[

Housing

PARY
DESCRIPTION

Key, Door Lock
Screw, Machine - Oval Head
(#8-32 x 3/8")
Nut, Hex Self Locking
#8-32
5/16-18
3/8-16
Handle, Door (Includes Key)
Panel, Top
DGBA
DGCA, DGCB (Spec B-G)
DGCA, DGCB (Spec H-J)
Door, Housing
Door, Housing - Side
Spec B-H
Spec .}
Door, Access - Right Side
(Includes Door Clips)
Spec B-H
Spec J
Door, Access — Left Side
Spec B-H
Spec J

REF
NO.

10

31

PART
NO.

405-3836
405-4875
405-3828
405-3833
405-3826-01
405-3826-02
405-4124
406-0624
98-5429
818-0150
5260003
405-1872
508-0231

821-0029
821-0014
819-1083

517-0138-09

-]
QO DN B N b b b pmd pud st 2

Gnon

1

PART
DESCRIPTION

Door, Control
Spec B-H
Spec J
Panel, Housing - Rear
Grille
Post, Housing — Rear (RH)
Post, Housing - Rear (LH)
Post, Housing - Center
Hinge, Door {Spec B-H)
Decal (Coolant Fill)
Rivet, Drive
Washer, Flat
Clip, Door
Bumper, Door
3/8-16 x 3/4*
5/16-18 x 1/2"
Screw, Machine - Pan Head
(1/8-20 x 7/16")
Plug, 2.5 Dia.



Skid

32



REF
ND.

1

[- N Wy LR AN

PART
NO.

870-0212

416-0975
416-0853
800-0026

8700257
856-0008
332-1473
800-2111

850-2012
856-0013
800-0091

862-0016
850-0060
856-0013
337-0090
800-2121

850-2012

QrY
USED

b b b b

b puk b b

Y Y L e

PARY

DESCRIPTION

Nut, Self-lLocking — Hex
{1/4-20)

Holddown, Batteary

Stud. Holddown - Battery

Screw, Cap — Hex Head
(5/16-18 x 3/4")

Nut, Lock (5/16-18)

Washer, Lock - EIT (5/16)

Lug, Solderless

Screw, Cap - Hex Head
(M12 x 1.75 x 25mm)

Washer, Lock - Spring (M12)

Washer, Lock - EIT (1/2")

. Screw, Cap - Hex Head

{1/2-13 x 1.25)
Nut, Hex (1/2-13)
Washer, Lock - Spring (1/2")
Washer, Lock - EIT (1/2")
Strap, Electrical
Screw, Cap - Hex Head

(M12 x 1.75 x 75mm)
Washer, Lock (M12)

Skid

33

18

PARY
NO.

800-0091

850-0060
862-0016
526-0219
800-0151

850-0079
402-0030
403-2567
800-0071

862-0004
850-0055
526-0141
800-0520

850-0079
402-0568

403-2907
403-3431

Qry

gt ekt = NN ~N

et = N N N & b

PART
DESCRIPTION

Screw, Cap - Hex Head
(1/2-13 x 1.25)
Washer, Lock - Spring (1/2")
Nut, Hex (1/2-13)
Washer, Flat (1/2")
Screw, Cap - Hex Head
(3/4-10 x 1")
Washer, Lock - Spring (3/4")
Mount, Vibration - Engine
Support, Engine
Screw, Cap - Hex Head
(7/16-14 x 1")
Nut, Hex {7/16-14)
washer, Lock - Spring (7/16")
Washer, Flat (7/186)
Screw, Cap - Hex Head
(3/4-10 x 1")
washer, Lock - Spring (3/4")
Mount, Vibration - Generator
Skid, Base
Spec B-G
Spec H-J



_Generato
g

UC2) Spec B-E
(180 sn é St ckp

Length)

r.
24




REF
NO.

1
2

(=)

NI

i3

22

PART
NC.

805-0015

800-2088
800-2090
800-2088

850-2010
850-2010
526-0174
232-3452

220-4228-03
220-4228-04

201-3439-03
201-3439-04
515-0298-02
201-3434-02

357-0091
357-0092
358-0135-01
358-0135-02

304-0807
510-0165
518-0122
821-2021

509-0266-01
231-0316
800-2090

850-2010
720-1126

232-3443

232-3456-01
526-0259
231-0318
508-0129

234-0860-02
232-343G-0%

Qry

:

1

s NBAN DD o

— o ok st

(uad 2

1 s O s ~ [« N [- N TN pub pot puck w w

Pk

Gcnorltor
(180 and

PARY
DESCRIPYION

Bolt, Place (3/8-16 x 3/4%)
Screw, Cap - Hex Head

MI0O x 1.5 x 35

M10 x 1.5 x 45
Screw, Cap - Hex Hesao

(M10 x 1.5 x 35)

Washer, lLock - Spring (M10)
Washer, tock — Spring (M10)
Washer, Flat {1/8%)

8racket, Generator Mounting
Stator
Stack iength 180
Stack lLength 240
Rotor Assembly (Includes
Parts Marked *
Stack Length 180
Stack Length 240
*Key
*Rotor Assembly, Exciter
{(Includes Parts Marked %)
*JRect if ier Assembly, Forward
{Includes Diodes)
*fRectifie~ Assembly, Reverse
{Includes Diodes)
*q0iode, Positive {Forward)
Includes Lead
*¥Diode, Negative (Reverse)
Includes Lead
*Varistor
*Bearing. Ball
*Ring, Retaining
*Screw, Cap - Locking Head
{M5 x 12)
Ring, "O®
Adapter, Generator ([SAE 2)
Screw, Cap - Hex Head
(M10 x 45)
Washer, Lock - Spring (M10)
Screw, Cap - Hex Head
{M16 x 2 x 75)
Disc, Generator Drive
{SAE 11.5)
Spacer, Drive Disc
Washer, Flat (M18)
Ring. Acapter
Seal, Edging (Order by the
foot - 3 feet required)
Cover, Stator - Upper
Cover, Stator - lLower

SUCZ)

pec B-E
Stlck Length)

REF  PARTY QrYy PARTY

NO. NO. USED DESCRIPTION

36 800-2088 8 Screw, Cap - Hex Head
{M10 x 35)

37 850-2010 8 wWasher, Lock - Spring {(M10)

38 526-2120 12 Washer, Flat (N10)

41 170138 1 Plug

42 232 3441 6 Hachor Flat (m8)

43 800-2058 6 Screw, Cap - Hex Head
(M8 x 25)

44 850-2008 6 Washer, Lock - Spring (M8)

45 234-0863 2 Guard, Fan

46 234-0878 2 Screen, Air Inlet

47 821-2020 8 Screw, Cap - Self-Locking
(5 x 0.8 x 10)

48 821-2020 8 Screw, Cap - Self-Locking
{M5 x 0.8 x 10)

50 211-0422 1 8sll, End

51 232-3441 6 Washer, Flat (M8)

52 850-2008 6 Washer, Lock - Spring (M8)

53 800-2058 6 Screw, Cap - Hex Head
(M8 x 1.25 x 25)

54 850-2006 4 wWasher, Lock - Spring (M6)

55 800-2042 4 Scrow, Cap - Hex Head

56 220-4293-05 1 Stator, Exciter

62 150-2309 1 Bracket, Overspeed Switch

63 150-0956 1 Switch, Overspeed

64 150-0723 1 Point., Overspeed

65 870-0250 1 Nut, Insulated

66 862-0001 2 Nut., Hex {1/4-20)

67 853-0013 1 Washer, Lock - ET (1/4")

68 856-0010 1 Washer, Lock - EIT (3/8%)

69 800-2087 1 Screw, Cup Hex Hoad
{M10 x 30mm)

T0 526-0240 1 wWasher, Flat (13/32" ID x
1-1/2‘ 00 x 1/8" Thk)

71 821-2C20 4 Scroew, Self-Locking - Hex
Washer Head (M5 x 10mm)

T2 234-0875-01 1 Cover, €nd Bell

73 232-3462-01 & Spacer, Cover

74 $526-2080 4 Washer, Flat (M6)

78 800-4073 2 Scrow, Cap-Hex Head
(M4 x 0.7 x 10)

76 850-2004 2 Washer, Lock-Spring (Md)

35

* - parts Included in Rotor Assembly.

4 - Parts Included in Exciter Rotor Assewbly.
NOTE: When ordering Rotor and Stator parts, furnish
complete mode), spac and serial number cf the
gensrator set.






-

generateor (UC3) Spec B-E
165 and 190 Stack Length
REF  PARY QY PART REF PART qQrY PART
NO. NO. USED DESCRIPTION MO. NO. usen DESCRIPTION
1 805-0015 Boit. Place ({3/8-16 x 3747} 37 850-2012 8 Washer., Lock - Spring (M12)
2 800-2088 Screw, Cap - Hex Head 38 526-2140 8 Washer, Flat {M12)
{¥i0 x 1.5 x 35} 41 S17-013% 1 Plug
3 800-2112 Screw. Cap - Hex Head 42 526-0077 6 Washer, Flat (M10)
{M12 x 1.75 x 30} 43 800-2528 6 Screw, Cap - Hex Head
4 850-2010 Washer, Lock - Spring (M10} {M10 x 1.5 x 30)
5 8%0 2012 8 Washer. Lock - Spring (M12) 44 850-2010 6 Washer. Lock - Spring (M10)
6 526-0174 8 Washer, Flat (3/8%) 45 234-0867 2 Guard, Fan ,
i 232-3454 2 Bracket. Generator Mounting 46 234-0879 2 Screen. Air Inlet
12 Stator 47 821-2020 8 Screw, Cap - Self-Locking
220-4225-01 1 Stack Length 168 (M5 x 0.8 x 10)
220-4225-02 1 Stack Length 190 48 821-2020 8 Screw, Cap -~ Self-Locking
13 Rotor Assembiv (Inciudes (M5 x 0.8 x 10)
Parts Marked *) 50 211-0423 1 8sll, End
201 3436-01 1 Stack Length 165 51 526-0077 6 Washer. Flat (M10)
201-3436-02 1 Stack Length 190 §2 850-2010 6 Washer, Lock - Spring (M10)
i4 5i5-0298-02 1 *Kev 53 800-2528 6 Screw, Cap - Hex Head
15 201-3434-02 1 *Rotor Assemblv. Exciter (M10 x 1.5 x 30)
{Includes Parts Markeda %) 54 850-2006 4 Washer. Lock - Spring (M6)
16 357-0091 1 *YRectifier Assembly. Forward S5 800-2042 4 Screw. Cap - Hex Head
{Inciudes Diodes) 56 220-4293-05 1 Stator. Exciter
17 357-0092 1 *%Rectifier Assomblv. Reverse 62 150-2309 1 B8racket. Overspeed Switcn
{Includes Diodes} 63 150-0956 1 Switch, Overspeed
18 358 0135-01 3 *%0iode. Positive (Forward} 64 150-0723 1 Point. Overspeed
Includes Lead 65 870-0250 1 Nut. Insulated
19 358-0135-02 3 *%Diode. Negative {Reverse) 66 862-0001 2 Nut. Hex (1/4-20)
Inciudes ieao 67 853-0013 1 Washer. Lock - ET {1/4")
20 304-0807 1 *varistor 68 856-00i0 1 Washer, Lock - EIT (3/8")
21 5100164 i *Bearing, Bali 69 800-2087 1 Screw, Cap - Hex Head
22 518-0083 1 *Ring. Retaining (M10 x 30wm)
23 B821-2021 2 *Screw. Cap - iocking Head 70 526-0240 i washer, Flat (13/32" 1D x
(M5 x 12) 1-1/2" 0D x 1/8* Thk)
24 509-0266-02 1 Ring, "O" 11 821-2020 4 Screw, Self-iocking - Hex
25 231-0317 1 Adapter. Genarator [SAE 21} Washer Head (M5 x 10wm)
26 800-2091 6 Screw. Cap - rex Head 72 234-08B75-01 1 Cover. End Bell
{M10 x 1.5 x 50) 73 232-3462-01 4 Spacer, Cover
27 8502010 6 Washer., Lock — Spring (M10) 74 526-2080 4 Washer. Flat (M6)
28 720-1126 8 Screw, Cap - Hex Head 75 800-4073 2 Screw. Cap-Hex Head
{(M16 x 2 x T5) (M4 x 0.7 x 10)
29 232-3443 3 Disc. Generator Orive 76 850-2004 2 Washer. Lock-Spring (M4)
(SAE 11.5)
30 232-3456-01 1 Spacer, Drive Disc
31 526-0259 8 wWasher. Flat {Mi6) * - Parts Included in Rotor Asscmbly.
32 231-0319 1 Ring. Adapter § - Parts Included in Exciter Rotor Assembiy.
33 508-0139 - Seal. tdging (Order by the

foot - 3 feet roquired)
Cover, Stator - Upper NOTE :
Cover. Stator - Lower

Screw. Cap - Hex Head

(M12 x 1.75 x 30)

When ordering stator and rotor parts, always
furnish compiete model, spec and seriai
number of the generator set.

34 234-0855-01
35 234-0853-01
36 BOQ-2112

LR o SR

-,
-

37



in Spec F . 3oh 2
- 40kw/3p h

;p?‘ kul1P‘ v &6kn/3p ) 2 4

pec A




REF
NO.

1
2

N~ w

13

15

16
17
18
19

Generator suczz)
i 32DGBA, 37DGBA, 40DGCA
B0DGCA (33kw/1ph - 56ku/3gh&
320688, 35
PART Qry PART
NO. USED DESCRIPTION
805-0015 8 Bolt, Place (3/8-16 x 3/4")
Screw, Cap - Hex Head
800-2088 8 M10 x 1.5 x 35
800~-2090 4 MI10 x 1.5 x 45
800-2087 8 Screw, Cap - Hex Head
{M10 x 1.5 x 30)
850-2010 12 Washer, Lock - Spring (M10)
850-2010 8 Washer, Lock - Spring (M10)
526-0174 8 Washer, Flat (3/8")
232-3452 2 Feet, Generator Mounting
Stator
220-4289-32 1 32DGBA (160 Stack Length)
32DGBB, 35DGBB
220-4289-31 1 130 Stack Length
220-4289-32 1 160 Stack Length
220-4289-33 1 40DGCA,50DGCA (180 Stack
Length)
220-4289-34 1 3T0GBA, 400GCA, SODGCA,
50DGCB, 60DGCB {240 Stack
Length)
230-4289-36 1 37DGBA (130 Stack Length)
220-4289-38 1 37DGBA, 40DGCA, SODGCA
(180 Stack Length)
2%0—4289—39 1 40DGCA, 50DGCA, 50DGCB,

1 60DGCB (240 Stack Length)
2?0-4289-41 1 370GBA (130 Stack Length)
220-4289-42 1 370GBA (160 Stack Length)
220-4289-43 1 40DGCA, SODGCA (180 Stack

220-4289-44

201-3484-01
201-3484-02
201-3484-03
201-3484-04
201-3496-01
201-3496-02
515-0298-01

£15-0298-02

201-3434-01
201-3434-02

357-0091
357-0092
358-0135-01
358-0135-02

—t

et

[ .

-

W W e

Length)
40DGCA, SODGCA, 500GCB,
60DGCB (240 Stack Length)
Rotor Assembly (Includes
Parts Marked *)
37DGBA (130 Stack Length)
32DGBA (160 Core Length)
40DGCA, 50DGCA {180 Core
Length)
370GBA, S50DGCB, 60DGCB
(240 Core Length)
32DGBB, 35DG88
130 Core Length
160 Core Length
*Key
32DGBA (160 Core Length),
32DGBB, 35DGBB
370GBA, 40DGCA, SO0DGCA,
50DGCB, 60DCCB (180 and
240 Core Length)
*Rotor Assembly, Exciter
{Includes Parts Marked %)
32DGBA, 32DGBB, 35DGBB
(130 and 160 Core Length)
37CGBA, 40DGCA, SODGCA,
50DGCB, 600GCB (180, 240
and 300 Core Length)
*YRectifier Assembly, Forward
(Includes Diodes)
*YRectifier Assembly, Reverse
(Includes Diodes)
*YDiode, Positive (Forward)
Includes Lead
*YDiode, Negative (Reverse)
Includes Lead

39

26

27
28

29

31

33
34

35

36

37

38

46
47

48

49
50

PARY
NO.

304-0807
510-0165
518-0122
821-2021

509-0266-01

231-0316
231-0328

800-2090
800-2092
850-2010
720-1119

232-3443
232-3699
526-0259
231-0318
508-0139

234-0918
234-0916-01

234-0936-01

232-3430-01
232-3430-02

800-2086
800-2086

850-2010
850-2010

526-2120
526-2120

517-0135
526-0213
800-2058
850~-2008

234-0863
234-0903
234-0878
821-2020

815-0793-03

850-2005
211-0422

P N e ek

-

® O = (N

=N N

- 0 [+ <] VNN DD = oW

PART
DESCRIPTION

*Var stor

*Bearing, Ball

*Ring, Retaining

*Screw, Cap - Locking Head
(M5 x 12)

Ring, uon

Adapter, Generator
SAE 2
SAE 3

Screw, Cap - Hex Head
M10 x 45
M10 x 55

Washer, Lock — Spring (M10)

Screw, Cap - Hex Head
(M16 x 40)

Disc, Generator Drive
(SAE 11.5)

3-15/16" 1D
2-3/4" 1D

Washer, Flat (M16)

Ring, Adapter

Seal, Edging (Order by the

foot - 3 feet required)

Cover, Stator - Upper
32DGBA (130 and 160 Stack

Length)
37DGBA, 40DGCA, S50DGCA,
50DGC8, 60DGCB (180 and
240 Stack Length)
320GBB, 350GB8 (130 and
160 Stack Length)
Cover, Stator - Lower
32DGBA, 32DGBB, 350GBB
(130 and 160 Stack Length)
37DGBA, 40DGCA , 50DGCA , 50DGCB,
60DGCB (180 and 240 Stack
Length)

Screw, Cap - Hex Head (10 x 25)
32DGBA, 32DGBB, 35DGB8
370GBA, 40DGCA, S0DGCA,

50DGCB, 60DGCB

Washer, Lock - Spring (M10)
32DGBA, 320GBB, 35DGBB
3TOGBA, A0DGCA, 50DGCA ,

50DGCB, 60DGCB

Washer, Flat (M10)
32DGBA, 32DGBB, 35DGBB
370GBA, 40DGCA, 50DGCA,

50DGCB, 60DGCB

Plug

washer, Flat (M8)

Screw, Cap - Hex Head (M8 x 25)

Washer, Lock - Spring (M8)

Guard, Fan
With Two Notches
Without Notches

Screen, Air Inlet

Screw, Locking - Flange

(M5 x 10)
Screw, Hex - Flange

(M5 x .8 x 12)
Washer, Lock - Spring (M5)
Bell, End



F

in Spec

{uc22) - Begy

5

‘3gh&6ku/3ph)

iph - 40kw
gkullp

40DGCA (27kw/
kn/3ph), 60DGLB (4
BB, 3506BB - Spec




REF

51
§3

57
59

Generator sucz
32DGBA, 37DGBA, 40DGC
500GCA (33kw/1ph - 56kulagh
320688, 35
PART QrY PART
NO. USED DESCRIPTION
232-3441 6 Washer, Flat
850-2008 6 Washer, Lock - Spring (M8)
8002058 6 Screw, Cap - Hex Head
(M8 x 25=m)
850-2006 4 Washer, Lock ~ Spring (M6)
Screw, Cap - Hex Head
800-2039 4 32DGRA . 32DGBB . 3I5DGBB
800-2042 4 370GBA, 400GCA , S0DGCA,
50DGCB, 60DGCB
Stator, Exciter
220-4203-04 1 32DGBA, 32DGBB, 350GBB
(30 Core Length)
220-4293-05 1 37DGBA, 40DGCA , SO0DGCA,
500GC8 , 60DGCB
(40 Core Length)
526-2100 3 Washer, Flat (M8)
850-2008 3 Washer, Lock - Spring (M8)
232-3421 1 Block, Main Terminal

41

REF

80
61
62
63
64
65
66
67
68
69

70
71
T2

13
74

o’i

kw/1ph - ‘

acs (4 0ku/1p 66ku/3ph)

Spec
PART QrYy PART
NO. USED DESCRIPTION

800-2060 3 Screw, Cap - Hex Head

$08-1057 1 Grommet

150-2309 1 Bracket, Overspeed Switch

150-0956 1 Switch, Overspeed

150-0723 1 Point, Overspeed

870-0250 1 Nut, Insulated

862-0001 2 Nut, Hex (1/4-20)

853-0013 1 Washer, Lock - ET (1/4%)

856-0010 i washer, Lock ~ EIT {3/8%)

800-2087 i Screw, Cap - Hex Head
{M10 x 30mm)

$26-0240 1 Washer, Flat (13/32" ID x
1-1/2" oD x 1/8" Thk)

821-2020 4 Screw, Self-Locking - Hex
washer Head (M5 x 10mm)

234-0875-01 1 Cover, End Bell

232-3462-01 4 Spacer, Cover

526-2080 4 Washer, Flat (M6)

* - Parts Included in Rotor Assembly.
¥ - Parts Included in Exciter Rotor Assembly.

NOTE:

complete model,

gensrator set.

when ordering rotor and stator parts, furnish
spec and serial number of the



lllllll

. . rapegarey a5 F 4 21
40DGCA, 5000CA . §9DGE8 and 60DECH
(kw Rating the same for single or three phase) n 2




REF
¥O.

P ~3M U w LA

13

14
15

16
17
18
19
20
21
22
23
24

26

28
30

32

PARY
NO.

805-0015
800-2088

800-2113
850-2010
850-2012
526-0174
232-3454
220-4298-31
220-4298-32
220-4298-37

220-4298-43

201-3485-01
201-3485-02

515-0298-02
201-3434-02

357-0091
357-0092
358-0135-01
358-0135-02
304-0807
510-0164
518-0083
821-2021

503-0266-02
231-0317

800-2091
800-2093
850~2010
720-1119

232-3443
232-3593

526-0259
231-0319

{
QrY
USED

8
12

8

[y

T e N S U S O = T

[ B (] XN =n

Senara
40DGCA,50DGCA
same f

kw Rating the

PART

Trwmse

DESCRIPTION
Bolt, Place (3/8-16 x 3/4")

Screw, Cap - Hex Head
(M10 x 1.5 x 35)

Screw, Cap - Hex Head
(M12 x 1.75 x 35)

Washer, Lock - Spring (M10)
Washer, Lock — Spring (M12)
Washer, Flat (M12)

feet, Generator Mounting
Stator
40DGCA, 50DGCA (165 Stack
Length)
50DGCB, 600GCB (190 Stack
Length)
50DGCB, 60DGCB (165 Stack
Length
50DGCB, 60DGCB (165 Stack
Length)
Rotor Assembly (Includes
Parts Marked *)
40DGCA, S0DGCA (165 Core
Length) .
50DGCB ., 60DGCB {190 Core
Length)
*Key
*Rotor Assembly, Exciter
{Includes Parts Marked %)
*YRectifier Assembly, Forward
{(Includes Diodes)
*§Rectif ier Assembly, Reverse
{Includes Diodes)
*4Diode, Positive (Forward)
Includes Lead
*4Diode, Negative (Reverse)
Includes lLead
*Varistor
*Bearing, Ball
*Ring, Retaining
*Screw, Cap — Locking Head
(M5 x 12)
Ring, ngh
Adapter, Generator (SAE 2)
Screw, Cap - Hex Head
M10 x 56
M10 x 60
Washer, Lock - Spring (M10)
Screw, Cap - Hex Head
(M16 x 40)
Disc, Generator Drive
(SAE 11.5)
Hub, Drive-Generator
Washer, Flat (M16)
Ring, Adapter

tor
500 Gés and 60DGCB
or singlie or three phase)

43

72
73
74

PART
NO.

508-0139

234-0917-01
234~0853-01
800-2112

850-2012
526-2140
517~-0135
526-0077
800-2087

850-2010
234-0867
234-0879
821-2020

815-0793-03

850-2005
211-0423
526-0077
850-2010
800-2087

850-2006
800-2042

220-4293-05

526-2100
850-2008
232-3421
800-2060

508-1057
150-2309
150-0956
150-0723
870-0250
862-0001
853-0013
856-0010
800-2088

526-0240
821-2020
234-0875-01

232-3462-01
526-2080

QrY
USED

b

b R AN e e WHWW - R OB ® O ORONGD OO D

& b &

PART
DESCRIPTION

Seal, Edging (Order by the
foot - 3 feet required)
Cover, Stator -~ Upper
Cover, Stator ~ Lower
Screw, Cap - Hex Head

{M12 x 30)
Washer, Lock - Spring {M12)
Washer, Flat (M12)
Plug
Washer, Flat (M10)
Screw, Cap -~ Hex Head
(M10 x 30)

| nele
[ el

"u uev . - Spring (MIO)
Guard, Fan
Screen, Air Inlet
Screw, Cap - Locking Head
(M5 x 10)
Screw, Cap - Locking Head
(M5 x .B x 12)
Washer, Lock - Spring (M5)
Bell, End
Washer, Flat (M10)
Washer, Lock (M10)
Screw, Cap - Hex Head
(M10 x 30)
Washer, Lock - Spring (M6)
Screw, Cap - Hex Head
(M6 x 1 x 60)
Stator, Exciter (165 and 190
Stack Length)
Washer, Flat (M8)
Washer, Lock - Spring (M8)
Block, Main Terminal
Screw, Cap - Hex Head
(M8 x 1.25 x 35)
Grommet
Bracket, Overspeed Switch
Switch, Overspeed
Point, Overspeed
Nut, Insulated
Nut, Hex (1/4-20)
Washer, Lock - ET (1/4")
Washer, Lock - EIT (3/8")
Screw, Cap - Hex Head
(M10 x 35mm}
Washer, Flat (13/32" 1D x
1-1/2" OD x 1/8" Thk)
Screw, Self-Locking - Hex
Washer Head (M5 x 10mm)
Cover, End Bell
Spacer, Cover
Washer, Flat (M6)

* - Parts Included in the Rotor Assembly.
1 - Parts Included in the Exciter Rotor Assembly.

NOTE:

When ordering rotor and stator parts, furnish

complete model, spec and serial number of the
generator set.



N
s

———— oot

Q

EF
0.

(4200 3 # I Ny

Ji

o

)
&

I

e

ONAN
PART NO.

715-0049
201--3446
2204233
232-3511
232-3462-02

NEWAGE
PART NO.

054-20505
130-20136
420-17200
130-20101
450-14370

Q1Y
USED

- A

Permanent Megnet Exciter

PART
DESCRIPTION

Pin. Dowel

Rotor, Exciter
Stator. Exciter
Clamp. Stator
Spacer. Mount ing -
Corner

REF
NO.

SO,

ONAN
PART NO.

234-0875-02
249-0462
815-0761-01
850-2010
8212020

NEWAGE

PART NO.

450-14360
450-22000
35014950
028-31509

Q1Y
USED

Db e o w

10
PART
DESCRIPTION
Cover. Belil - [nd

Harness. Wirina

Boit (MI10 x 1.5 x 110)

Washer, Lock - Spring (M10}

Screw. iLocking - Hex Head
Fiange (M5 x 0.8 x 10]



REF
NO.

2

OO INNdW

PART
NO.

333-0438-07
333-0438-08
332-3024-11
822-3075
860-2005
850-2004
526-2050
330-0142
332-3023

Qry
USED

RN

SGenerator Heater

PART
DESCRIPTION

Cartridge, Heater

120 volt

240 Volt
Clamp, Loop
Screw, Head-Pan (M4 x 16)
Nut, Hex (M4)
Washer, Lock-Spring (M4)
Washer, Flat (M4)
Terminal, Box - Heater
Block, Terminal

45

REF

PART
NO.

508-0228
98-6142
822-30417
850-2003
330-0141-04
898-1254-19
330-0141-03
815-0446

QrY
USED

A ek pd pd ok ek et ped

PARY
DESCRIPTION

Grommet

Label, Heater ADJ

Screw, Head-Pan (M3 x 20mm)

Washer, Lock-Spring (M3)

Gasket, Box~Terminal

Sleeving, CL200 Insulation

Cover, Box~Terminal .

Screw, Round Head - Cross
Recessed with Internal Tooth
Lock Washer (#8-32 x 1/2")



46



REF
NO.

1

SO W

10

PART
NO.

5262120
526-2140
319-0660
319-0664
319-0714
301-3156
5080051
850--2010
850-2012
821-0014
800--2088
800-2112
815-0350

821-0018

Qry

- N o a) e gt i ox o

]

18

Control Housing
Spec B thru E

~amw

AR
'DESCRIPTION

Washer. Fiat
UC2 Generator {M10)
UC3 Generator (M12)
Saddie. Box - Controi
UC2 Generator
UC3 Generator
Housing, Box - Control
Paneil, Box - Control
Grommet
Washer. Lock - Spring
UG2 Generator (M10)}
UC3 Generator (M12)
“crew, Cap - Locking Head
{5/16-18 x 1/2")
Screw. Cap-Hex Head
M10 x 1.5 x 35mm {UCZ2
Generator
M12 x 1.75 x 30mm {UC3
Generator
Screw, Cap - Hex Siotted Head
[#10-32 x 3/8")
Screw, Cap - Locking Head
{1/74-20 x 5/8")

4]

REF
NO.

11
12
13
14
15

26
217

29

PAR
NO.

870-0212
526-0G18
856-0006
526-2100
800-2060

850-2008
232-3421
860--2009
332-2987
508-1051
526-2120
850-2010
332-3107
338-2506

812-0085

850-0025
8706-0221
232-3536
332-1445

Qry
USED

= DN SO W WO

W w

_PART
DESCRIPTION

Nut. Hex — Lockinag (1/4-20)
Washer. Flat (1/4")
Washer. Lock - EIT {1/4™)
Washer, Fiat (M8)
Screw. Cap ~ Hex Head
(M8 x 1.25 x 35) .
Washer. Lock - Spring {M8)
Block., Terminai ‘
Nut., Hex (M10 x 1.5)
Link. Terminal
Trim, Edge
Washer, Flat (M10)
Washer. Lock - Spring (M10)
Block. Terminal
Harness. Wiring (Auxillary
Terminal Block to TB821)
Screw. Machine - Round Head
{#8-32 x 1-1/8")
Washer ., Lock -~ Spring (#8)
Nut. Machine = Hex (#8-32)
Base, Block - Terminai
Tie, Cabie



Control Housing
Begin Spec F

48



ey

0 O~ O AN

—
o

319-1189
319-1193
301-3156
508-1067
815-0350

821-0018
526-0018

856-0006
821-0014

800-2088
800-2112

850-2010
850-2012

i

[y
Gl = b CD b Q) byt

o oM

Control Housing
Begin Spec F

PARY
DESCRIPTION

Box, Mounting - Control
1JC22 Generator
1iIC27 Generator
Panel, Box - Control Mounting
Grommet
Screw, Hex Head - Slotted
(#10-32 x .38*%)
Scirew, Cap - Locking Head
(1/4-20 x .62")
Washer, Flat {1/4)
Washer, Lock - EIT (1/4)
Screw, Cap - Locking Head
(5/16-18 x 1/2")
Screw, Cap-Hex head
M10 x 35mm (UC22 Generator)
M12 x 30mm (UC27 Generator)
Washer, Lock-Spring
M10 (UC22 Generator)
M12 (UC27 Generator)

49

REF

11

1
kS

13
14
15
16
17
18

19
20
21
22
23

PARY

§26-2120
526-2140
860-2004
850-2010)
526-2120
332-2987
332-3107
338-2506
812-0085

850-0025
870-0221
232-3536
332-1445
526-0013

53

NS =WWw W= OODODON

PART
DESCRIPTION

Washer, Flat
M10 (UC22 Generator)
M12 (UC27 Ganerator)
Nut, iHex (M10 x 1.5)
Washer, Lock — Spring (M10)
Washer, Flat (M10)
Link, Terminal
Block, Terminal
Harness, Wiring
Screw, Machine - Round Head
(#8-32 x 1-1/8")
Washer, Lock - Spring (#8)
Nut, Hex - Machine (#8-32)
Base, Block - Terminal
Tie, Cable
Washer, Flat (25/64")



Control

30



25

25A
298
26

27
28

508-0051
301-8065
402-0527
800-0045

850-0045
508-0001
406-0332
406-0333
406-0334
332-0052
870-0131
871-0015

853-0013

337-0049
800-0024

856-0008
821-0004

332-0607
332-2723
812-0065

338-22178

305-0824
305-0823
319-0652
815-0544
332-1043

350-1222
815-0540

N - - 00 = ok et - D NNN N - F W gg

P

£ = - »n

Ccontrol

PART
DESCRIPTION

Grommet (2" Hole)
Box, Control
Isolator, Vibration
Screw, Cap - Hex Head
{(5/16-18 x 3/8")
Washer, Lock - Spring (5/16")
Grommet {1-1/16" Hole)
Receptacle, Fastener
Stud, Fastener
Washer, Retainer - Stud
Clip, Wire
Nut, Hex - With
Nut, Hex (1/4-20
Stud
Washer, Lock - ET (1/4")
Grounding Stud
Strap, Ground
Screw, Cap - Hex Head
{5/16-18 x 1/2")
Washer, Lock - EIT (5/16")
Screw, Self-Locking - Hex
Washer Head (#10-32 x 5/16")
Block, Terminal - 12 Place
(1821)
Strip. Marker - 12 Place
Screw, Machine - Round Head
(#6-32 x 5/8")
Harness, Wiring
AC Door Assembly to TB21
Terminal Block (Includes
TB21 Terminal Block)
Alarm Relay (8 Wire) (Al3
to A11TB1 and TB2)
Alarm Retay {5 Wire) (Al4
to Al11TB2)
Board, Voltage Regulator
(VR21)
Non-PMG Generator
PMG Generator
Plate, Mounting - Voltage
Regulator - PMG Generator
Screw, Locking Head
(#6-32 x 1/2") PMG Generator
Jum?er, Terminal (TB21-22 to
21
Resistor (T821-32 to 26)
Screw, Machine - Round Head -
Cross Recessed with IT
(#8-32 x 1")

ET (#10-32)
) Grounding

31

34
35

36

317
38

39

40

41

42

. NO.
300-

PART

300-2856

812-0063

853-0003
3002863

815-0544

301-8851
338-22717

323-1308
323-1310
323-1302

300-2810
300-2812

321-0270
321-0231
321-0094

338-2430
338-2620
338-2864

323-1304
323-1306
323-1200
353-0094-01
357-0030
359-0051

a m@® @ & ggf;

—

[y N =

NN

(S EeH

[ N

PART
DESCRIPTION

Board, Printed Circuit -
Alarm Relay (Al4)

Screw, Machine - Round Head
(#6-32 x 1/2")

Washer, Lock ~ ET (#6)

Board, Printed Circuit -
Alarm Relay (A13)

Screw, Machine - Round Head -
Cross Recessed with IT
(#6-32 x 1/2")

Bracket, Mounting

Harness, Wiring -~ DC
(Includes Connector Housing
and Contact Pins) (DC Door
Assembly to Engine Monitor)

Housing, Connector

12 Place (J4)
13 Place (J3)

Pin, Contact

Monitor, Engine (Includes
Fuses) (All)

7 Light Control

12 Light Control
Fuse

20 Amp (F1,F2)

15 Amp (F3)

5 Amp (F4.FS5)

Door Assembly, Control - AC
(See Separate Page -for
Components) _

Door Assembly, Control - DC
(See Separate Page for

Components)

Harness, Wiring - Engine to
Control (Includes Grommet,
Resistor, Rectifier, Diode,
Connector Housing and Sockets)
Spec B through 0
Spec E-G
Spec H

Housing, Connector
6 Place (J2)
8 Place (J1)

Socket, Female

Resistor (R1)

Rectifier (CR1)

Diode (CR2)

Relay, Run (See Separate
Page 23 for Components)



AC Control Door Assembly

REF = PARY QrYy PART REF  PART PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION

1 Door, Control - AC 5 517-0131 1 Plug, Hole (3/8" Hole)
301-9054-03 1 Without Meter Holes 6 322-0363 1 Light, Indicator - Upper/
301-9054-02 1 With Three Meter Holes Lower Scale (DS21, DS22)
301-9054-01 1 With Four Meter Holes 7 302-1720 1 Meter, Frequency (M23)
301-9054-04 1 With Five Meter Holes 8 308-0882 1 Switch, Rotary - Voltmeter/

2 Voltmeter (M21) Ammeter (Knob Not Included)
302-1148 1 0-300/600 (s21)
302-1753 1 0-750 9 303-0032 1 Knob, Switch - Rotary

3 Ammeter (M22) 10 Breaker, Circuit (CB21)
302-1147 1 0-75/150 320-1688-01 1 Without Auxiliary Contact
302-1683 1 0-100/200 320-1688-02 1 With Auxiliary Contact
302-1684 1 0-150/300 11 355-0189 1 Capacitor - Voltmeter

A : Potentiometer, Adjust - (.1 Mfd., 500 WvDC) (C21)

Voltage (R21)
303-0261 i 1.5K Ohms (Used with Model
SX440 Voltage Regulator)
(Non-PMG Generator)

303-0285 1 S5¥ Ohms (Used with Model

MX321 Voltage Regulator)
(PMG Generator)

52



REF
NO.

1

w30t

10

PART
NO.

301-9055-02
301-9055-01
815-0385

870-0183

322-0358-02
322-6360-02
322-0369-02
322-0361
322-0017
193-0352
193-0351

302-1642

QY
USED

&= W N

b b b gt b b b

PART
DESCRIPTION

Door, Control - DC
With Three Holes
With Five Holes
Screw, Machine - Round Head
(#6-32 x 1/2")
Nut, Hex - With ET (#6-32)
Light Assembly, Indicator
(Includes Wiring Harness and
Connector Housing) (Al2)
7 Light Assembly
12 Light Assembly
Light, Indicator - Replacement
Light, Panel (DS11)
Bulb, Light - Replacement
Gauge, Pressure - 0il (M11)
Gauge, Temperature - Water
(M12)
Voltmeter (M13)

93

REF
NO.

11
12
13

14
15

16
18
19
21

PART
NO.

302-0885
308-0892
308-0784

517-0131
193-0250

302-1723
301-6257
308-0853
322-0223

193-0330

QrYy
USED

W pt

[ Y ]

PART
DESCRIPTION

Meter, Totalizing - Time
(M14)

Switch, Rocker - Restart/
Panel Light (S11)

Switch, Rocker - Run/Stop/
Remote (S12)

Plug, Hole (3/8" Hole)

Resistor (Mounted on 0il
Pressure, 0il Temperature
Gauges, and Water Tempera-
ture Gauges (R11,R12,R13)

Ammeter, Scale - Blank

Blank, Switch

Switch, Pushbutton -
Emergency Stop (S514)

Bulb, Switch - Pushbutton
Replacement

Gauge, Temperature - 0il



Tachometer

; : I 5 ” N
L#”
20l \
3 1
REF  PART oTY PART REF  PART oTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 302-1873-01 1 Tachometer [(0-4000 RPM) (M16) 3 302-1723 1 Ammeter - Blank Scale
2 301-62°17 1 8ilank. Switcn

o4



Controi Space Heater

A

9508
REF  PART QTY PART REF  PART Q1Y PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 98-3232 1 Decal, Warning “Shock Hazard" 11 870-0257 2 Nut, Self-Locking ~ Hex
2 B70-0183 2 Nut, Self-Locking - Hex (5/16-18)
(#6~32) 12 130-1107 2 Spacer
3 854-0006 4 Washer, Lock - IT (#6) 13 Heater, Electrical
4 301-1886 1 Cover 333-0151 1 75 Watt, 120 VAC
5 860-0006 2 Nut, Hex (#6-32) 333-03178 1 300 wWatt, 240 VAC
7 812-0070 2 Screw, Machine - Round Head 14 Cable, Electrical
(#6-32 x 1-1/4") 335-0161 1 120 VAC
8 309-0128 i Thermostat - Adjustable 338-2181 1 240 VAC (Wiring Harness
9 800-0034 2 Screw, Cap - Hex Head with Diode 357-0013,
(5/16-18 x 2-1/4") Less Plug)
10 526-0113 2 Washer, Flat (5/16")

55



REF  PART
NO. NO.

?

812-0084
305-0818 02

815-0544

)
]
R

QrY
USED

4

.
i

4

Electronic Overspeed Moduile

ks
b AW *
/\ )

R

LR
R\,

PART
DESCRIPTION

Screw. Machine - Round Head
(#8-32 x 1/2"})
Modu i¢. Overspeea - 24 VDC

{Freauency Detection Moduie)
Screw. Cap - Hex Head witn ET
Lockwasher. {(#6-32 x 1/2")

56

REF  PART
NO. NO.

4 319 0734
6

338-2493

QTY
USED

1990 9.8 Sttim T ————) 5 o 55 % & 3. £ 5.8 45
11417

PART
DESCRIPTION

Piate, Mounting - QOverspeeda
Modu ie

Harness. Wiring (Al6 to Ail
and AUX-P2,.P3}



REF  PART
NO. NO.

1
300-4111-02
300-4111-04
2 307-1056

3 815-0544

Alars Relay Board
in Spec J
Begin Spec A

DGBA, DGCA, DGCB Be
DGRB Begin Spec B, DGB

PART REF  PART QrYy PART
DESCRIPTION NO. NO. USED DESCRIPTION
Board, Relay - Alarm 4 870-0517-01 4 standoff (Clear) (1-7/8")
(Includes Relay) 5 8T70-0517-02 2 Standoff {Yellow) (2")
Without Form C Relays 6 338-2875 1 Harness, Wiring (Includes
With Form C Relays Parts Marked *) (A11-T81 and
Relay (Quantity Used As 782 to Alarm Relay Board)
Required) (K1,K2,K3) T 323-1291 2 *Plug - 9 Place (P1,P2)
Screw, Machine - Round Head 8 323-1199 9 ™Pin, Contact
Cross-Recessed with Internal 9 323-1200 8 *Socket, Contact

Tooth (#6-32 x 1/2")

* -~ parts Included in 338-2875 Wiring Harness

37



- Run Rela;
DEBA, DGCA, DGCB Spec B-G, DGBB Spec A

-~

N uunu.aunm;uuupua.

%
x F 4 .
w Tl LT

ESSSSRINTAN s I

6778

PART
DESCRIPTION

PART QY
NO. USED

REF
NO

PART
ODESCRIPTION

QrY
USED

REF

PART
NO. NO.

>
2
4]
o«
o
c
~ >
P o
c >~
30 Q
s
oL -
o2
- -
O
¥ 09
XD
00—
L Q0
o T
- MO
b~ Y o~
<TO®
T
OO —
L
DM~
— N O
MM ™M
o) 0

[%]
[%]
o]
| &
[ ]
{
- g 0 —
- 0 Q=
¥ O LN
-~ LN
b
S5ex
RP%
® &
vwe“
a QDL
PR
x
o <
[=0s ]
D D
oM
-0
=~ 0
o
ol o}
N

38



REF

[

[ BRI~ RN LS O]

PART
NO.

307- 2552
338-2123

301-9933
301-6987
402- 0354
856 -0002
860- 0008
821-0017

QTY
USED

Lol o
NN D B

Over/Under Voltage Relay

PART
DESCRIPTION
Relav. Voltage - Over/Unaer
{120VAC) (AL1T!
Harness. Wiring - Over/Under
Voltage
Plate. Mounting - Relay
Bracket. Mounting - Reiav
Mount, Shock
Washer. Lock - EIT (#8)
Nut, Hex (#8--32)

Screw, Cap - Self~Locking
(5/16-18 x 1/2")

59

REF
NO.

9
10
11

iz

PART
NO.

850-0045
862-0014
812-0082
307-19i1i

3230804

322--0384-

332-0898
332-0942

09

Q1Y
USED

&S

-

[ Sy

PART
DESCRIPTION

Washer, Lock - Spring (5/i67)

Nut, Hex {5/16-18}

Screw, Machine - Round Head
(#8-32 x 3/4")

Relay, Delay -~ Time (.1 to 10
Seconds) (K1T7)

Socket, Relay

tight. Indicator -
lerminal. Ring
Tie. Cabie

“0/U Volit"



REF  PART
NO. NO.

1+ 314-0212
2 813-0107

3 526-0008

qQry
USEL

1
4

4

PART
DESCRIPTION

Module, RFI

Screw, Round Head - Slotted
(#10-32 x 1-1/4")

Washer, Flat

b

odute

N0

PART
NO.

870-0131
314-0213
226-4536
321-0327-01

QrY
USED

[SPEE'S

PART
DESCRIFPTION

Nut, Hex — W/ET (#10-32)
Shield, Wiring (3"x16.4"')
Lead

Fuse, S5 Amps



REF
NO.

i

PART
NO.

302 1845-03
302 -1845-04
302- 1845-05

QTY
USED

3
3

Current Transforser

PART REF PART
DESCRIPTION NO. NO.
Transtormer. Current {(721. 2 338-2229
22, 23) 3 332-1389

Ratio 150/5
Rati1o 200/5
Ratio 300/5

61

Q1Y
USED

PART
DESCRIPTION

Harness. Wirina
Tie. Wire



DT P

Y
>
o,

O" *
-

*
o

-
-

b e 0 8 Ly

2/ ”1-10-1%&%— cﬂ\“nﬂ'l%ﬁ.‘!!!lﬁﬁ%%'lll.’
1 [

Circuit Breaker

prpprppr e YT X X X P P Y P PR R L L L Ll L il g

62

R




REF
NO.

1

2

w

Y- XS

PART
NO.

821-0010

319-0285

301-9892
301-9682

800-0028
526- 0022
850-0045
862 0015
812-0165
812-01587
812-0157
312-0094
8i3-0118
85G-0040
850- 0025

526- 0008
$26-010%
526-0048

QrY
USED

[

SR NI

E-%

Circuit Breaker
PART REF  PART
DESCRIPTION NO. NO.
Screw. Cap - Seit-Locking 10 301-9669
{1/4-20 x 1/2*) 11 301-9668
Cover 12
1.25" x 3" Opening -

2.12 Deep 320-1555-04
2.87" x 3.62" Opening 320--1555--05
1.25" x 3" Opening - 320-1555-11

.62 Deen 320-1555-12

Screw, Cap - Hex Head 320-1555-13
{5/16-18 x i"}

Washer. Fiat (5/16") 320~ 1555-06

Washer., Lock - Spring (5/16"} 320~1555-07

Nut. Hex (5/16-18) 320-1555- 08

Screw, Machine - Round Head 320-1555-09
1/4-20 x A-1/2" - 240 Volt,

2 Poie below 250 Amp 320-1458--24
1/4-20 x 1-3/4" - 240 Volt. 320-1458--25

2 Pole. 250 Amp and Above 320-1458-26
1/4-20 x 1-3/4" -~ 240 Volt, 320-1458-217

3 Poie
#8-32 x 3-5/8" - 480 ana 320-1458-40

600 Voit. 3 Pole 320-1453-41
486/600 Voit, 3 Pole 320-1458-42

Wasner, Lock - Spring 320-1458-43
i/4" - 240 Volt Breakers 320-1458-44

#8 - 480 and 600 Volt
Breakers

Wasner, Fiat
15764
1/4" - 240 Voit Breakers
#8 - 480 ana 600 Voit
Breakers

63

320145845
320-1458-48

QrY
USED

1

ot ped et et P e et e

Pl et s et

[ S Y

PARY
DESCRIPTiON

Panel, Box
Box. Breaker
Breaker. Circuit
240 Volt. 2 Pole
200 Ampere
225 Ampere
250 Ampere
300 Amperc
350 Ampere
240 Volt. 3 Pole
125 Ampere
150 Ampere
175 Ampere
200 Amperc
480 Voit, 3 Pole
60 Ampere
70 Ampere
80 Ampere
90 Ampere
600 Volt, 3 Pole
50 Ampere
60 Ampere
70 Ampere
80 Ampere
90 Ampere
100 Ampere
130 Ampere



REF
NO.

» SNWN

PART
NO.

318-1332
319-1333
821-0010

319-13386

320-1728-51
320-1725-54
320-1725-05
320-1725-06
320-1726-06
320-1726-07
320-1724-04
320-1725-60
320-1725-61
320-1725-12
320-1726-14

QrY
USED

1

b ok o ok e b ok b b b b

Box, Circuit Breaker

Circuit Breaker Box

PART
DESCRIPTION

Panel, Cricuit Breaker Box
Screw (1/4-20 x 1/2")

Cover,

Box

160,200,250 Amp
Circuit Breaker

660
660
660
660
660

Volt,
Volt,
Volt,
Volt,
Volt,
Volt,
Volt,
Volt,
volt,
Volt,
Volt,

A DEBWWWWWW

Pole,
Pole,
Pole,
Pole,
Pole,
Pole,
Pole,
Pole,
Pole,
Pole,
Pole,

25 Amp

100 Amp
125 Amp
160 Amp
200 Amp
250 Amp
80 Amp

100 Amp
125 Amp
160 Amp
250 Amp

64

PART
NO. NO.

REF

T 332-2744-07

8 800-0050
9 850-0050
10 526-0029

PART
DESCRIPTION

Standoff, Insulator
Screw (3/8-16 x 1")
Washer, Lock (3/8")
Washer, Flat (3/8")



Common Alara
(Canadian Standard Association)

0 “1° 2/"
e !

REF  PART Qry PART REF  PART QTYy © PART
NO.  NO. USED DESCRIPTION NO. NO. USED DESCRIPTION

1 300-4218-02 1 PCB Assy, Diode 3 812-0063 4 Screw, Machine - Round Head
2 338-3033 1 Harness, Wiring (#6-32 x 1/2")

65



REF
NO.

—t

B WM

PART
NO.

322-0431-08
338-3034

323-1410-03
812-0084

QrY
USED

1
1
1
2

Low Basttery Voltage
(Canadian Standards Assocjution)

PART REF  PART Qry PART
DESCRIPTION NO. NO. USED DESCRIPTION
Lens, Replacement - 5 870~1221 2 Nut, Hex - W/External Tooth
“Lo Battery" (#8-32)
Harness, Wiring 6 305-0901 1 Sensor

Base, Relay
Screw, Machine - Round Head
(#8-32 x 1")

66



REF  PART
NO. NO.

525-0305

525- 0306
5250304

Paint

1144 PART REF  PART QTY
USED DESCRIPTION NO. NO. USED
Onan Green Enamei
{Non-Metalic) 525-0551-02 -
13 oz. Pressurized Soray
Can 525-0551--03
Quart Can 525-0551-04 -

Gaiion Can

67

PART
DESGRIPTION

Cummins Beige Ename:
13 oz. Pressurized Sprav
Can
Quart Can
Gallon Can



Part No.

98-0961
98-1003
98-3232
98-5387
98-5387
98-5390
98-5429
98-5953
98-5955
98-5961
98-6142
102-1147
102-1237
128-0154-01
128-0154-02
130-1107

- 130-1788

130-3064
130-3069-01
130-3069-02
130-3082
130-3083

130-3084
130-3085

130-3086
130-3087-01
130-3087-02
130-3088
130-3089
130-3090
130-3021
130-3092
130-3161
130-3166
130-3167
130-3168
130-3169
130-3170
130-3171-01
130-3171-02
130-3172
130-3582
140-0317
140-1260
140-1260
140-1260
140-1260
140-1435
140-1467
140-1542

Page

17
17
55
27
29
17
31
23
23
23

45
5

-

5
10
10
55
17

17
1

17
17
17
17
17
17
17
17
17
17
17
17
17
17
17
17
17
18
18
18
18
18
18
18
12
1"
12
13
14
12
12
11

140-1548
140-1548
140-1548
140-1864
140-1864
140-2008
140-2008
140-2148
140-2150
140-2157
140-2157
140-21517
140-2158
140-2158
140-2159
140-2159
140-2159
140-2160
140-2163
140-2163
140-2163
140-2164
140-2164
140-2164
140-2166
140-2166
140-2168
140-2177
140-2177
140-2178
140-2179
140-2227
140-2227
140-2227
140-2682
140-2683
140-2684
140-2693
140-2697
140-2697
140-2762
140-2762
140-2763
140-2763
149-2309
160-0723

150-0723

150-0723
150-0723
150-0956

Numerical Index

Page

11

12
13
11
14
11
14
12
12
11
13
14
11
13
11
13
14
12
11
12
13
11
12
13
11
13
12
11
14
11
11
1
13
14
14
14
14
14
13
14
13
14
13
14

9
35
37
41
43
35

68

Part No.

150-0956
150-0956
150-0956
150-2007
150-2187
150-2201
150-2203
150-2218-01
150-2231
150-2232
150-2251
150-2309
150-2309
150-2309
150-2309
150-2546
150-2578
151-0611
151-0632
151-0715-02

154-2581
154-2706
154-2708
154-2903
155-2062-01
155-2080
155-2175
155-2256
155-2257
155-2263
155-2659
155-2660
155-2661
155-2687
155-2701
159-1180
159-1206
159-1206
1569-1206
159-1207
159-1208
159-1208
159-1208
159-1208
159-1268
1569-1269
159-1307-01
1569-1307-02
169-1308

Pege

37
41
43

owwoOomEO®meOo®

37
41
43

W O®WwWn

10
10
15
10
10
10
10
10
10
10
10
10
10
10
19
25
217
29
29
19
25
27
29
25
25
19
19
19

Part No.

159-1359
159-1360
169-13656
159-1366
159-1371-03
169-1371-05
159-1378
191-1962-02
191-1963-02
191-1981
191-1983-02
191-2103
193-0244
193-0250
193-0322
193-0330
193-0351
193-0352
193-0375
193-0388
201-3434-01
201-3434-02
201-3434-02
201-3434-02

ANt _NANAE_NOD
LUV ITTIORISTVL

201-3436-01

201-3436-02

201-3439-03
201-3439-04

201-3446

201-3484-01

201-3484-02
201-3484-03
201-3484-04
201-3485-01
201-3485-02
201-3496-01
201-3496-02
211-0422
211-0422 -
211-0423
211-0423
220-4225-01
220-4225-02
220-4228-03
220~-4228-04
220-4233
220-4289-31
220-4289-32
220-4289-32



Part Mo.

220-4298-32
220-4298-37
220-4298-43
226-4536
231-0316
231-0316
231-0317
231-0317
231-0318
231-0318
231-0319
231-0319
231-0328
232-3421
232-3421
232-3421
232-3430-01
232-3430-02
232-3430-02
232-3441
232-3441
232-3441
232-3443
232-3443
232-3443
232-3443
232-3452
232-3452
232-3454
232-3454
232-3456-01
232-3456-01
232-3462-01
232-3462-01
232-3462-01
232-3462-01
232-3462-02
232-3511
232-3536
232-3536
232-3593
232-3699
234-0853-01
234-0853-01
234-0855-01
234-0860-02
234-0863
234-0863
234-0867
234-0867

Page

43
43
43
60
35
39
317
43
35
39
317
43
39
41
43
47
39

ag
oo

39
35
35
41
35
37
39
43
35
39
37
43
35
37
35
37
41
43
44
44
47
49
43
39
37
43
317
35
35
39
37
43

Part No.

234-0875-01
234-0875-01
234-0875-01
234-0875-01
234-0875-02
234-0878
234-0878
234-0879
234-0879
234-0903
234-0916-01
234-0917-01
234-0918
234-0936-01
249-0462
300-2167
300-2810
300-2812
300-2856
300-2863
300-3464
300-4111-02
300-4111-04
300-4218-02

301-1886
301-3156
301-3156
301-6257
301-625T7
301-6987
301-8065
301-8851
301-9054-01
301-9054-02
301-9054-03
301-9054-04
301-9055-01
301-9055-02
301-9668
301-9669
301-9682
301-9892
301-9933
302-0885
302-1147
302-1148
302-1642
302-1683
302-1684

Numerical Index

Page

5
37
41
43
44
35
39
317
43
39
39
43
39
39
44

5
51
51
51
51
23
57
57
65

55
A7
49
53
54
59
51
51
52
52
52
52
53
53
63
63
63
63
59
53
52
52
53
52
52

69

Part No.

202 _172
L LR

302-1723
302-1723
302-1753
302-1845-03
302-1845-04
302-1845-05
302-1873-01
303-0032
303-0261
303-0285
304-0807
304-0807
304-0807
304-0807
305-0818-02
305-0823
305-0824
305-0901
307-1056
307-1056
307-1911
307-1987
307-2552
307-2677-02
308-0784
308-0852
308-0853
308-0882
308-0892
308-0912
308-0913
308-0913
308-0916-01
308-0916-01
308-0963-01
308-0963-01
309-0128
309-0269
309-0272
309-0553
309-0554
309-0561
314-0212
314-0213
315-0687
319-0285
319-0447
319-0485
319-0486

Page

52
53
54
52
61
61
61
54
52
52
52
35
37
39
43
56
51
51
66
57
58
59
58
59
23
53
23
53
52
53
23
27
29
20
25
21
22

Part No.

319-0489
319-0490
319-0652
319-0660
319-0664
319-0714
319-0754
319-1189
319-1193
319-1332
319-1333
319-1335
320-1458-24
320-1458-25
320-1458-26
320-1458-217
320-1458-40
320-1458-41
320-1458-42
320-1458-43
320-1458-44
320-1458-45
320-1458-48
320-1555-04

320-15EC_0F
DLUT 10997 VY

320-1555-06
320-1555-07
320-1555-08
320-1555-09
320-1555-11
320-1555-12
320-1555-13
320-1653

320-1654

320-1688-01
320-1688-02
320-1724-04
320-1725-51
320-1725-54
320-1725-05
320-1725-06
320-1725-60
320-1725-61
320-1725-12
320-1726-06
320-1726-07
320-1726-14
321-0094

321-0231

321-0270

Page

25
25
51
47
A7
47
56
49
49
64
64
64
63
63
63
63
63
63
63
63
63
63
63
63

e
v

63
63
63
63
63
63
63
23
23
52
52
64
64
64
64
64
64
64
64
64
64
64
51
51
51



Part No.

321-0327-01
322-0017
322-0223
322-0358-02
322-0360-02
322-0361
322-0363
322-0369-02
322-0384-09
322-0403-02
322-0431-08
323-0804
323-0804
323-1199
323-1200
323-1200
323-129
323-1302
323-1304
323-1306
323-1308
323-1310
323-1410-03
330-0141-03
330-0141-04
330-0142
332-0052
332-0607
332-0898
332-0942
332-1043
332-1389
332-1445
332-1445
332-1473
332-2723
332-2738
332-2739
332-2744-07
332-2921
332-29817
332-2987
332-3023
332-3024-11
332-3107
332-3107
332-3196
333-0151
333-0378
333-0438-07

Page

60
53
53
53
53
53
52
53
59
23
66
58
59
57
51
57
57
51
51
51
51
51
66
45
45
45
51
51
59
59
51
61
47
49
33
51

5

5
64

5
47
48
45
45
47
49

5
55
55
45

Part No.

333-0438-08
333-0478
333-0505-01
333-0505-02
335-0161
337-0049
33'7-0090
338-1835
338-2181
338-2123
338-2229
338-22717
333-2278
333-2382
338-2397
378-2398
338-2398
333-2430
338-2493
338-2506
333-2506
338-2620
333-2864
338-2871
338-2875
338-28717
338-3033
338-3034
338-3035-01
350-1222
353-0094-01
357-0030
357-0091
357-0091
3£7-0091
3E£7-0091
357-0092
3£7-0092
3£87-0092
3£7-0092
358-0135-01
358-0135-01
358-0135-01
348-0135-01
388-0135-02
358-0135-02
3t8-0135-02
358-0135-02
349-0051

Humerical Index

Page

45
15
15
15
55
51
33
51
51
55
59
61
51
51
23
29
27
29
51
56
47
49
51
51
17
57
17
65
66
17
51
51
51
35
37
39
43
35
37
39
43
35
37
39
43
35
317
39
43
51

10

Part No.

399-0117
402-0030
402-0354
402-0527
402-0568
403-2567
403-2907
403-3431
405-1872
405-3826-01
405-3826-02
405-3828
405-3833
405-3835
405-3836
405-3841
405-3984
405-3985
405-4124
405-4126
405-4377
405-4766
405-4870
405-48T71-01
405-4874-01
405-4875
406-0332
406-0333
406-0334
406-0624
406-0626
406-0639
415-0043
415-0565-02
415-0565-03
415-0565-04
415-0565-04
415-0565-11
415-0566-01
415-05€6-04
415-0566-04
415-0566-04
415-0574
415-0574
415-0647
415-0657
415-0660
415-0752-01
415-0752-01
415-0752-01

Page

29
33
59
51
33
33
33
33
31
31
31
31
31
31
31
31
31
31
31
31
31
31
31
31
31
31
51
51
51
31
31
31
20
20
19
217
29
20
19
25
27
29
21
29
25
25
25
25
27
29

Part No.

416-0853
416-0893
416-0921-01
416-0975
501-0441
501-0480-01
501-0502
501-0502-01
501-0502-01
501-0539
501-0539
501-0539
502-0053
502-0053
502-0053
502-0153

502-0942
503-0183
503-0189
503-0197
503-0365
503-0465
503-0685
503-0685
503-0685
503-0685
503-0685
503-0868
503-0868
503-0868
503-0868
503-0998
503-0998
503-0999
503-0999
503-0999
503-0999
503-1195
503-1379-01
503-1391-01
503-1460
503-1520
503-1542
503-1543
503-1543
503-1660-01
503-1813-07
504-0011
504-0028

Page

33
5
5

33

20

19

20

25

29

25

217

29

25

217

29

17

29
29
15

17
17
19
20
25
21
29
11
12
13
14
11
13
11
11
13
14

17
17
12
1
13
11
13
29
12

17



Part No.

505-0007
505-0018
505-0018
505-0018
505-0018
505-0026
505-0026
505-0026
505-0026
505-0027
505-0049
505-0049
505-0049
505-0050
505-0055
505-0098
505-0110
506-01561
505-0172
505-0172
505-0172
505-0172

505-0185
505-0203

NN Wi

505-0266
505-0359
505-0401
505-0748
505-0768
505-0890
505-1050
§056-1050
505-1050
505-1373

505-1458-01
5305-1458-03
505-1458-04

508-0001
508-0015
508-0051
508-0051
508-0139
508-0139
508-0139
508-0139
508-0228
508-0231
508-1051
508-1057
508-1057

Page

20
19
25
27
29

5
20
21
22
20
25
27
29

5
25

5
20

10
L4

20
25
27
29

5
20
27
20
20
19
22
22
20
21
22

5
21
20
20
51

5
47
81
35
37
39
43
45
31
417
41
43

Part No.

508-1057
509-0266-01
509-0266-01
509-0266-02
509-0266-02
510-0164
510-0165
510-0165
515-0298-01
515-0098-02
£156-02¢8-02
515-0296-02
515-0298-02
517-0131
517-0131
517-0135
517-0135
517-0135
517-0135
517-0138-09
518-0083
518-0083
518-0122
518-0122
518-0350
518-0350
525-0304
525-0305
525-0306
525-0551-02
525-0551-03
525-0551-04
526-0003
526-0008
526-0008
526-0008
526-0008
526-0008
526-0013
526-0018
526-0018
526-0018
526-0022
526-0029
526-0029
526-0048
526-0077
526-0077
§26-0077

Ruassrical Index

Page

a0
L2~

35
39
317
43
37
43
35
39
39
35
37
39
43
52
53
35
317
39
43
31
37
43
35
39

17
67
67
67
67
67
67
31

25
60
63
49

47
49
63
25
64
63
37
37
43

1

Part No.

526-00717
526-0108
526-0113
526-0115
526-0115
526-0141
526-0174
526-0174
526-0174
526-0174
526-0179
526-0196
526-0213
526-0219
526-0219
526-0238
526-0238
526-0240
526-0240
526-0240
526-0240
526-0259
526-0259
526-0259
526-0259
526-2050
526-2080
526-2080
526-2080
526-2080
526-2100
526-2100
526-2100
526-2120
526-2120
526-2120
526-2120
526-2120
526-2120
5§26-2120
526-2120
526-2120
526-2140
526-2140
526-2140
526-2140
526-2140
526-2140
526-2140
526-2140

Part No.

526-2140
526-2140
526-2140
526-2140

625-2141-01
625-2141-01

718-1812
720-1119
720-1119
720-1126
720-1126
775-0049
800--0013
800-0024
800-0026
800-0028
800-0034
800-0045
800-0050
800-0071
800-0091
800-0091
800-0151
800-0156

ann_nace
QUUTV 100

800-0520

800-2039
800-2042
800-2042
800-2042
800-2042
800-2058
800-2058
800-2058
800-2058
800-2060
800-2060
800-2060
800-2060
800-2068
800-2085
800-2085
800-2085
800-2086
800-2086
800-2086
800-2086
800-2087
800-2087

Page

37
43
47
49
27
29
18
39
43
35
37
44

51
33
63
55
51
64
33
33
33
33
19

an
LV

33

41
35
37
41
43

35
39
41

41
43
417
17

11
14
10
10
39
39
35
37



Part No.

800-~-2087
800-2087
800-2087
800-2088
800-2088
800-20868
800-2088
800-2088
800-2088
800-2088
800-2088
800~-2088
800-2088
800-2090
800-2090
800-2090
800-2090
800-2091
800-2091
800-2092
800-2093
800-2110
800-2110

ann_n11n
oOUuUT LTIV

800-2110
800-2110
800-2110
800-2110
800-2110
800-2110
800-2111
800-2111
800-2111
800-2112
800-2112
800-2112
800-2112
800-2112
800-2113
800-2121
800-2528
800-2528
800-4073
8(:0-4073
805-0015
805-0015
805-0015
805-0015
809-0036
812-0063

- o

Part No.

812-0063
812-0065
812-0070
812-0075
812-0082
812-0084
812-0084
812-0085
812-00858
812-0094
812-0157
812-0157
812-0165
813-0107
813-0118
815-0115
815-0172
815-0350
815-0350
815-0350
815-0385
815-0385
815-0388
815-0446
815-0540
815-0544
815-0544
815-0544
815-0544
815-0607

815-0761-01
815-0793-03
815-0793-03

818-0150
819-1083
821-0002
821-0004
821-0005
821-0005
821-0010
821-0010
821-0010
821-0010
821-0010
821-0010
821-0010
821-0014
821-0014
821-0014
821-0014

Page

65
51
55
23
59
56
66
47
49
63
63
63
63
60
63
12

8
23
A7
49
23
53
58
45
51
51
51
56
57
31
44
39
43
31
31
17
51

8

9

5
17
25
27
29
63
64
19
20
31
47

L J

r

ical Index

12

Part Wo.

621-0014
821-0016
821-0016
821-0016
821-0016
821-0016
821-0016
821-0017
821-0018
821-0018
821-C018
821-0018
821-0018
821-0018
821-0018
821-0029
821-0029
821-0029
821-2020
821-2020
821-2020
821-2020
821-2020
821-2020
821-2020
821-2020
821-20.0
821-2020
821-2020
821-2021
821-2021
821-2021
821-2021
822-30417
822-3075
850-0025
850-0025
850-0025
850-0030
850-0040
850-0045
850-0045
850- 0045
850-0050
850-0055
850-0060
850-0060
850-0079
850-0079
850-0079

Page

49
10
11
11
12
13
14
£9
17
18
25
27
29
47
49
17
17
31
35
35
35
37
37
37
39
41
43
43
44
35
37
39
43
45
45
47
49
63

63
51
59
63
64
33
33
33
19
20
33

Part No.

850-0079

850-2003
850-2004
850-2004
850-2004
850-2005
850-2005
850-2005
850-2006

gen NNANG
QIOU™ LUVU

850-2006
850-2006
850-2008
850-2008
850-2008
850-2008
850-2008
850-2008
850-2008
850-2008
850-2008
850-2008
850-2008
850-2010
850-2010
850-2010
850-2010
850-2010
850-2010
850-2010
8560-2010
850-2010
860-2010
850-2010
850-2010
850-2010
850-2010
850-2010
850-2010
850-2010
850-2010
350-2010
850-2010
850-~2010
850-2010
850-2010
850-2010
850-2010
850-2010

Page
33

45
35
37
45

39
43
35
37
41
43

17
35
35

20
923

41
41
43
47

10
11
14
35
35
356
35
37
37
37
37
39
39
39
39
39
43
43
43
43
44
47
47
49



Pert No.

850-2012
850-2012
850-2012
880-2012
850-2012
850-2012
850-2012
850-2012
850-2012
850-2012
850-2012
850-2012
850-2012
850-2012
850-2012
850-2012
853-0003
853-0013
853-0013
853-0013
853-0013
853-0013
853-1008
854-0006
856-0002
856-0006
856-0006
856-0006
856-0008
856-0008
856-0010
856-0010
856-0010
856-0010
856-0013
856-0013
856-0013
860--0006
860-0008
860-2005
860-2006
860-2006
860-2009
860-2009
860-2009
862-0001
862-0001
862-0001
862-0001
862-0004

22

33

Part No.

862-0008
862-0008
862-0013
862-0014
862-0015
862-0016
862-0016
863-0002
867-0028
870-0053
870-0131
870-0131
870-0131
870-0183
870-0183
870-0196
870-0212
870-0212
870-0212
870-0212
870-0212
870-0212
870-0212
870-0212
870-0221
870-0221
870-0221
870-0235
870-0250
870-0250
870-0250
870-0250
870-0257
870-0257
870-0257
870-0257
870-0257
870-0257
870-0257
870-0257
870-0257
870-0281
870-0281
870-0458

870-0517-01
870-0517-02

870-122i
871-0015

Numerical Index

Page

19
20

5
59
63
33
33
12
25

8

8
51
60
53
55

5

8
25
25
25
27
29
33
47

5
47
49
31
35
37
41
43
10
1
11
12
13
14
31
33
55
17
31
23
57
57
66
51

8398-1254-19 45

13

Psrt Mo.

Page

Part No.

Page



SPECIAL PARTS L IST FOR MODEL 400K
FOR STANDARD PARTS REFER TO CATALX L.
WIRING DIAGRAM NLMBER___ 617-6490-04 (A 04BE-02 (DC)

This special parts |list applies to generator set models 40DGCA &6745J
and SODGCA 67366). For repla:ewe parts refer to this parts |ist
tiret. For parts not on this ilst refer to the standard DGCA parts
catalug: 960-0231. Left and right sides are determined by facing the
engine end (front) of the set.

Part Oty Part

No. Used Description

155-2875 1 Tubing; Exhaust - Flexible

155-217S 2 Clamp - Exhaust Tubing

130-4345 1 Buard, Belt ~ Right Side

130-4332 1 Wrapper; Shkroud - Fan

130-4341 1 Guard; Radiator — Left Side

526-2100 4 Washer, Flat (MB) Fan Mounting

130-3166 1 Fan; Radiatnor

1304333 1 Guard; Radiator - Right Side

821-0028 18 Screws Cap — Hex Head (3/8-16 x
1/2”) Radiator and Shroud

- Mounting
403-34678 1 Skid
800-0140 2 *Screw, Cap -~_Hex Head
_ (5/16—18 x 4=1/27)

870-0491 3 ¥Nut, Hex - Self-Locking (5/8-11)

402-0637 3 ¥#lsalator, Vibration

403-3042-07 3 ¥Hjasher, Retaining (2-3/4” 0D x
3/16” Thk)

403-3005 3 ¥HSpacer (37 O x 1/2” Thk)

800-0142 1 #Screw) CaE - Hex Head (5/8-11 x 4”)

403~-25467-01 1 #Support; Engine

800-2121 4 #Screw, Cap — Hex Head (M12 x 75mm)
Englne Supturt Mounting

850-2012 4 #asher; Lock - Spring (M12) Engine
Support Mounting

232~-3550 2 Foot, Genmerator Mounting (Mounting
hardware for generator mounting
feet are indented below.)

8002087 8 Screws; Cap — Hex Head {(M10D x 30mm)

8s0-2010 8 Washer, Lock - Spring (M10)

526-2120 8 Washker, Flat (M10)

¥ - Vibration isolators and mourting hardware used on geneator end.
# - Vibration isplators and mounting hardware used on engine end.

Dated_ 1-31-94 Revised Page_ 1 of _ 1




SPECIAL PARTS LIST FOR MODEL 364
FOR STANDARD PARTS REFER TO
WIRING DIAGRAM NUMBER___ 612-46490-04 -

This special parts list applies to generator set models 40DGCA &6745J
and S0DGCA &67366J. For reﬁla:ement parts refer to this parts list
tiret. For parts not on this list refer to *he standard DGECA parts
catalog, 960-0231, Left and right sides are cetermined by facing the
engine end (front) ot the set.

Part Qty Part
, Description

1552895 1 Tubing, Exhaust — Filexible

1952175 Y4 Clamp ~ Exhaust Tubing

130-4345 1 Guard, Belt — Right Side

130-4332 1 Wrapper; Shroud - Fan

—-4.34.1 1 Guard; Radiator — Lett Side

S26~2100 4 Washer, Filat (M8) Fan Mounting

130-3166 1 Fan, Radiator

130-4333 1 Guard, Radiator - Right Side

821-0028 18 Screw; Cap - Hex Head (3/8-16 x
1/ ) Radiator and Shroud
Mount ing

403-3678 1 Skid

800-0140 2 *¥Screws Cap - Hex Head
(5/16-18 x 3-1/2”)

a870-0491 3 ¥#Nuts Hex — Selt-Locking (5/8-11)

402-0637 3 ¥#Isalatar; Vibration

403-3042-02 3 ##llashers Retaining (2-3/4” 0D x
3/1&” Thk)

403-3005 3 *H#Spacer (3” 0D x 1/2” Thk)

800~0142 1 #Screw) CaE - Hex Head (5/8-11 x 4”)

403-2567-01 1 #Support; Engine

800-2121 4 #Screws Cap - Hex Head (M12Z x 75mm)
Engine SupEurt Mounting

850-2012 4 #lasher; Lock - Spring (M12) Engine
Support Mounting _ _

232-3550 2 Foots Generator Mounting (Mounting
hardware for generator mounting
teet are indented below.)

800-2087 a8 Screw; Cap — Hex Head (M10 x 30mm)

850-2010 8 Washers Lock - Spring (M10)

526~2120 8 Washer, Flat (M10)

* - Vibration isoclators and mounting hardware used on geneator end.
# - Vibration isolators and mounting hardware used on engine end.

Dated 1-31-94 Revised Page 1 ot 1




